e% FCC RADIO TEST REPORT Report No. : FG001212

SPORTON LAB.

LTE Band 48C / 20MHz+20MHz

16QAM

Lowest Band Edge / Full RB Middle Band Edge / Full RB

Spectrum

Ref Level 25.00 ddm  Ofset 21.70 d& Mode Auto Sweep
SGL Count 100/100

Spectrum

Ref Level 25.00 dam  Offset 21.70 d& Mode Autc Sweep
SGL Count_100,/100
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-60 dém
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=70 dBm

Start 3.5 CHz 1508 pts Stop 8.64 GHZ -70 dBm

Bpurious Emissions Slart 3.53 GHz 1807 pts Stop 3.72 GHz

Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |

3,500 GHz .530 GHz 1.000 MHz 3.52807 GHz ~40.06 dBm -0.06 dB. Rongelow | RangeUp | RBW | Frequency |  PowerAbs | ALimit |
3.530 GHz 540 GHz 1,000 MHz 3.53955 GHz -36.,81 dBm -11.81 dB 3.530 GHz 3.500 GHz 1,000 WHz 3.58985 GHz -38.82 dBm 13,82 dB.
3.540 GHz .548 GHz 1,000 MHz 3.54896 GHz -34.66 dBm -21.66 d 3,500 GHz 590 GHz 1,000 MHz 3.59915 GHz -35.08 dbm 22,08 dB
3,543 GHz 3.550 GHz S00.000 kHz 3.54990 GHz -20.72 dBin -16.72 d& 3,500 GHz 500 GHz 500.000 kHz 3.59914 GHz -37.39 dm -24,39 dB.
3,550 GHz 3.590 GHz 100,000 kHz 3.57754 GHz 4.98 dBm -25,02 db 3,600 GHz 650 GHz 100.000 kHz 3.63264 GHz 6.00 dbm 24,00 dB.
2,500 GHz 501 GHz 500.000 kHz 3.59002 GHz -30,73 dBin -17.73 d& 2,650 GHZ 551 GHz 500.000 kHz 3.65010 GHz -37.45 dBm -24,46 dB.
3.501 GHz 500 GHz 1,000 MHz 3.59104 -34,33 dém -21,33 06 3,651 GHz 660 GHz 1,000 MHz 3.65202 GHz -35.25 dbm -22,25 dB
3.500 GHz 3.640 GHz 1,000 MHz -38.57 dem -13.57 d& 3,660 GHz 3.720 GHz 1,000 MHz 3.66015 GHz -38.55 dbm -13.59 di
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ighest Band Edge / Full RB N/A

Ref Level 25.00 dam  Offset 21.70 d8 Mode Sweep
SGL Count 1007100
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-50 dBm

-60 dBm:
-70 dBm
Start 3.61 GHz 1508 pts Stop 3.75 GHz
Spurious Emissions

Range Lowe | | RBW | | Pawer Abs [|
3.610 GHz 1.000 MHz 3.64841 GHz 34,80 dBm
3.650 GHz 1.000 MHz 3.65896 GHz -32,34 dBm
3.659 GHz 500,000 kHz 3.65857 GHz -31.07 dBm
3.660 GHz 100,000 kHz 3.68774 GHz £.88 dBm
3.700 GHz 500,000 kHz 3.70004 GHz -26.77 dBm
3.701 GHz 1,000 MHZ 3.70104 GHz -21,70 dém
3.710 GHz 1,000 MHz 3.71114 GHz -36,33 dBm
3.720 GHz 1.000 MHz 3.72074 GHz -40.11 dBrm
L JL J
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG001212

LTE Band 48C / 20MHz+20MHz

64QAM

Lowest Band Edge / Full RB

Middle Band Edge / Full RB

Spectrum

Ref Level 25.00 dam
SGL Count_100,/100

Offset 21.70 d& Mode Auto Sweep

Spectrum

Ref Level 25.00 dam
SGL Count 100/100

Offset 21.70 d& Mode Auto Sweep

(@1 cvgrwr @1 AugPwr
20 dbjfail Gheck PA 20 ghiit qheck
Line _EPURIOUS_| INE_ABS pafs Line _}PURIOUS_| INE_ABS,
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m" F— —40 dBm et W e
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-50 dam ——— —]
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-60 dBm
60 dam
=70 dBm
Start 3.5 CHz 1508 pts Stop 8.64 GHZ -70 dBm
(Spurious Emissions Start 3.53 GHz 1807 pts Stop 3.72 GHz
Range Low | RangeUp | RBW | | pPowerabs | [|
3.500 GHz 30 Gz 1.000 MHz 3.52480 Gz -40.24 dBm Rongelow | Rangelp | REW | Frequency | PowerAbs | Alimit
3.530 GHz 540 GHz 1.000 MHz 3.53995 GHz -37.44 dBm 3,530 Ghz 50 Grz 1.000 WHz 3.58985 -38.38 dBm -13.38 dB.
3.540 GHz 1543 Gz 1.000 MHz 3.54896 GHz ~33,66 dBm 2,590 GHz 1.000 MHz 3.523%6 -34.68 cBm 21,88 dB
3.549 GHz 550 GHz £00.000 kkz 3.54999 GHz -29,64 dBm 2,599 GHz 500.000 kHz 3.59974 -57.43 dBm 24,43 dB.
3.550 GHz 590 GHz 100.000 kHz 3.57145 GHz 2.23 dBm 2,600 GHz 100.000 kHz 363614 4.20 dem -25.80 dB
3.590 GHz 591 GHz 500,000 kHz 3.59002 Gz -3LEL dBm 2,650 GHz 500.000 kHz 3.65008 -37.16 cBm -24,16 dB.
3.591 GHz 3.600 GHz 1.000 MHz 3.59104 GHz ~35.65 dBm 2651 GHz 1.000 MHz 3.65104 3471 cem 2L7Lde
3.600 GHz 3.640 GHz 1.000 MHz 3.60059 GHz ~38,57 dbm 3.660 GHz 1.000 MHz 3.66015 -36.67 dbm 13,87 dB.
- ~—
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Middle Band Edge / Full RB

N/A

Spectrum

Ref Level 25.00 dam
SGL Count_100,/100

Offset 21.70 d& Mode Auto Sweep
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-70 dém
Start 3.5 GHz 1807 pts Stop 3.72 GHz
Spurlous Emissions
Rangelow | RangeUp | RBW | Freguenc |  Powerabs |

3.530 GHz 3.590 GHz 1.000 MHz 3.58985 GHz -38.38 dBm

3.500 GHz 598 GHz 1,000 MHz 3.59896 GHz -34.88 dBm

3.5099 GHz 600 GH2 £00.000 kHz 3.50974 GHz -37.43 dBm

3.600 GHz 650 GHz 100,000 kHz 3.63614 GHz 4.20 dBm

3.650 GHz 651 GH2 500.000 kHz 3.65008 GHz -37.16 dBm

3.651 GHz 660 GHz 1,000 MHz 3.85104 GHz -34.71L dem

3.660 GHz 3.720 GHz 1,000 MHz 3.66015 GHz -38,87 dBim
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG001212

Conducted Spurious Emission

LTE Band 48C / 20MHz+20MHz
QPSK

Lowest Channel / FullRB

Middle Channel / FullRB

=)

Ref Level 0.00 dBm
SGL Count 100/100

Offset 21.70 dB Mode Auto Sweep

Ref Level 0.00 dém Offset

SGL Count 100/100

21,70 dB Mode Auto Sweep

@1 AugPwr
Limit gheck PARS heck PARS
10 dime— ; nURIOUS | INE ABS .
20dB
-30 dBm
OUS_LINE_ABS_ . ] LINE_ABS x oy
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80dB
-90 dBm
Start 30.0 MHz 77009 pts Stop 38.0 GHz
Spurious Emissions Start 30.0 MHz 77008 pts Stop 38.0 GHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Spurious Emissions
30.000 MHz 1.000 GHz 1.000 MHz 955.15092 MHz ~52.45 dBm ~12.45 dB Rangelow | Rangeup | RBW | Frequency | Powerabs | aLimit |
1.000 GHz 3.000 GHz 1.000 MHz 2.97326 GHz -50.80 dBm -10.80 dB 30.000 MHz 1.000 GHz 1.000 MHz 747.19890 MHz -50.44 dBm -10.44 dB
3.000 GHz 3.500 GHz 1.000 MHz 3.49975 GHz -43.54 dBm -3.54 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99325 GHz -50.57 dém -10.57 d&
3.640 GHz 3,720 GHz 1.000 MHz 3.64020 GHz -43.,90 dBm -18,90 dB 3.000 GHz 3,530 GHz 1.000 MHz 3.38075 GHz -46.34 dBm -6.34 dB
3.720 GHz 7.000 GHz 1.000 MHz 6.96603 GHz -46.40 dBm -6.40 dB 3.720 GHz 7.000 GHz 1.000 MHz 6.98758 GHz -46.47 dBm -6.47 dB
7.000 GHz 14.000 GHz 1.000 MHz 10.67848 GHz -48.92 dBm -8.92 dB 7.000 GHz 14,000 GHz 1.000 MHz 10.84398 GHz -48.87 dBm -8.87 d8
14.000 GHz 22.000 GHz 1.000 MHz 17.61402 GHz -46.30 dBm -6.30 dB 14.000 GHz 22,000 GHz 1.000 MHz 15.88063 GHz -46.22 dBm -6.22 dé
22.000 GHz 30.000 GHz 1.000 MHz 29.51028 GHz -47.65 dBm -7.65 dB 22.000 GHz 30.000 GHz 1.000 MHz 28.72433 GHz -47.60 dBm -7.60 dB&
30.000 GHz 38.000 GHz 1.000 MHz 37.23230 GHz -45.90 dBm -5.90 db 30.000 GHz 38.000 GHz 1.000 MHz 37.27980 GHz -45.87 dBm -5.87 d8
hid bl

Highest Channel / FullRB N/A

trum

p

Ref Level 0.00 dBm Offset 21.70 dB

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr
Limit heck PAES
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-70 dBm
-80 de
-90 dBm
Start 30.0 MHz 78009 pts Stop 38.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 746.22939 MHz ~48,71 dBm -8.71de
1.000 GHz 3.000 GHz 1.000 MHz 2.89525 GHz -50.64 dBm -10.64 dB
3.000 GHz 3.530 GHz 1.000 MHz 3.38207 GHz -46.92 dBm -6.92 dB
3.530 GHz 3,610 GHz 1.000 MHz 3.60972 GHz -38.,22 dBm -13.22 dB
3.750 GHz 7.000 GHz 1.000 MHz 6.98770 GHz -46.37 dBm -6.37 dB
7.000 GHz 14.000 GHz 1.000 MHz 7.30373 GHz -49.34 dBm -9.34 dB
14.000 GHz 22,000 GHz 1.000 MHz 15.85863 GHz -46.07 dBm -6.07 dB
22.000 GHz 30.000 GHz 1.000 MHz 29.53128 GHz -47.61 dBm -7.61 dB
30.000 GHz 38.000 GHz 1.000 MHz 37.38529 GHz -45.83 dBm -5.83 dB
hid
{ i J L e
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG001212

LTE Band 48C / 20MHz+20MHz

16QAM

Lowest Channel / FullRB

Middle Channel / FullRB

Ref Level 0.00 dBm
SGL Count 100/100

Offset 21.70 dB

Ref Level 0,00 dBm
SGL Count 100/100

Mode Auto Sweep

Offset 21.70 dB

Mode Auto Sweep

@1 AugPwr (@1 avgPwr
Limit gheck PARS Limit heck PARS
10 e _10 dEmE—pauRions b ape nak
-20de 20 dBm
-30 dBm 30 dBm
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-60 dB
-70 dBm
-70 dBm
-80 d8
-80 dBm
-90 dBm
90 dBm
Start 30.0 MHz 77009 pts Stop 38.0 GHz
Spurious Emissions Start 30.0 MHz 77008 pts Stop 38.0 GHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Spurious Emissions
30.000 MHz 1.000 GHz 1.000 MHz 944.98001 MHz ~52.23 dBm ~12.23 dB Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.000 GHz 3.000 GHz 1.000 MHz 2.96326 GHz -50.80 dBm -10.80 dB 30.000 MHz 1.000 GHz 1.000 MHz 994.91004 MHz -52.36 dBm -12.36 dB
3.000 GHz 3.500 GHz 1.000 MHz 3.49975 GHz -43.85 dBm -3.85 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99675 GHz -50.69 deém -10.69 dB
3.640 GHz 3,720 GHz 1.000 MHz 3.64068 GHz -44,55 dBm -19,55 dB 3.000 GHz 3,530 GHz 1.000 MHz 3.38154 GHz -46.27 dBm -6.27 dB
3.720 GHz 7.000 GHz 1.000 MHz 6.98758 GHz -46.02 dBm -6.02 dB 3.720 GHz 7.000 GHz 1.000 MHz 6.93277 GHz -45.42 dBm -6.42 dB
7.000 GHz 14.000 GHz 1.000 MHz 10.67292 GHz -48.70 dBm -8.70 dB 7.000 GHz 14,000 GHz 1.000 MHz 10.84748 GHz -48.75 dBm -8.75 dB
14.000 GHz 22.000 GHz 1.000 MHz 15.87913 GHz -46.22 dBm -6.22 dB 14.000 GHz 22,000 GHz 1.000 MHz 15.86613 GHz -45.80 dBm -5.80 d&
22.000 GHz 30.000 GHz 1.000 MHz 29.43320 GHz -47.47 dBm -7.47 dB 22.000 GHz 30.000 GHz 1.000 MHz 28.73083 GHz -47.60 dBm -7.60 dB
30.000 GHz 38.000 GHz 1.000 MHz 37.31579 GHz -45.80 dBm -5.80 dB 30.000 GHz 38.000 GHz 1.000 MHz 37.21330 GHz -45.87 dBm -5.87 d8
hid bl
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Highest Channel / FullRB

N/A

Ref Level 0.00 dBm
SGL Count 100/100

Offset 21.70 dB

Mode Auto Sweep

@1 AvgPwr
Limit heck PAES
-10 de 5
20 de
30 dam—}
Pr
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Start 30.0 MHz 78009 pts Stop 38.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 746.22939 MHz -49.81 dBm -9.81 de
1.000 GHz 3.000 GHz 1.000 MHz 2.87576 GHz -50.57 dBm -10.57 dB
3.000 GHz 3.530 GHz 1.000 MHz 3.35956 GHz -47.12 dBm -7.12 dB
3.530 GHz 3,610 GHz 1.000 MHz 3.60972 GHz -43.,05 dBrm -18,05 dB
3.750 GHz 7.000 GHz 1.000 MHz 3.75209 GHz -44.80 dBm -4.80 dB
7.000 GHz 14.000 GHz 1.000 MHz 11.00746 GHz -49.50 dBm -9.50 dB
14.000 GHz 22,000 GHz 1.000 MHz 15.86563 GHz -46.26 dBm -6.26 dB
22.000 GHz 30.000 GHz 1.000 MHz 29.49778 GHz -47.68 dBm -7.68 dB
30.000 GHz 38.000 GHz 1.000 MHz 37.27980 GHz -45.81 dBm -5.81 dB
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ssamonias. FCC RADIO TEST REPORT Report No. : FG001212

LTE Band 48C / 20MHz+20MHz
64QAM
Lowest Channel / FullRB Middle Channel / FullRB

Ref Level 0.00 dBm  Offset 21.70 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 21,70 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AugPwr (@1 avgPwr
Limit gheck PARS Limit heck PARS
10 e : S _10 dEmE—pauRions b ape nak
-20de 20 dBm
-30 dBm 30 dBm
GUS | INE_ABS ™ I | | e
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Nt
-70 dBm
-70 dBm
-80 d8
-80 dBm
-90 dBm
90 dBm
Start 30.0 MHz 77009 pts Stop 38.0 GHz
Spurious Emissions Start 30.0 MHz 77008 pts Stop 38.0 GHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Spurious Emissions
30.000 MHz 1.000 GHz 1.000 MHz 990.06247 MHz ~52.25 dBm ~12.25 dB Rangelow | Rangeup | RBW | Frequency | Powerabs | aLimit |
1.000 GHz 3.000 GHz 1.000 MHz 2.99675 GHz -50.84 dBm -10.84 dB 30.000 MHz 1.000 GHz 1.000 MHz 746.71414 MHz -50.64 dBm -10.64 dB
3.000 GHz 3.500 GHz 1.000 MHz 3.49925 GHz -44.22 dBm -4.22 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.95726 GHz -50.76 dém -10.76 dB
3.640 GHz 3,720 GHz 1.000 MHz 3.64180 GHz -44,25 dBm -19.25 dB 3.000 GHz 3,530 GHz 1.000 MHz 3.33625 GHz -46.73 dBm -6.73 dB
3.720 GHz 7.000 GHz 1.000 MHz 6.92293 GHz -46.37 dBm -6.37 dB 3.720 GHz 7.000 GHz 1.000 MHz 6.95836 GHz -46.44 dBm -6.44 dB
7.000 GHz 14.000 GHz 1.000 MHz 10.68042 GHz -48.82 dBm -8.82 dB 7.000 GHz 14,000 GHz 1.000 MHz 10.84208 GHz -48.51 dBm -8.51 dB
14.000 GHz 22.000 GHz 1.000 MHz 17.60152 GHz -46.27 dBm -6.27 dB 14.000 GHz 22,000 GHz 1.000 MHz 15.86763 GHz -46.10 dBm -6.10 d&
22.000 GHz 30.000 GHz 1.000 MHz 29.55178 GHz -47.70 dBm -7.70 dB 22.000 GHz 30.000 GHz 1.000 MHz 28.70633 GHz -47.68 dBm -7.68 dB
30.000 GHz 38.000 GHz 1.000 MHz 37.25030 GHz -45.74 dBm -5.74 dB 30.000 GHz 38.000 GHz 1.000 MHz 36.57984 GHz -45.77 dBm -5.77 d8
hid bl
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Highest Channel / FullRB N/A

Ref Level 0.00 dém  Offset 21.70 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit heck PAES
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30 dam—}
Pr
SPURIOUS, 25
PURIOUS | ”IE_’,._.F’ . A a, L, ]
[
Start 30.0 MHz 78009 pts Stop 38.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 952.25137 MHz ~52.44 dBm -12.44 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.89475 GHz -50.46 dBm -10.46 dB
3.000 GHz 3.530 GHz 1.000 MHz 3.38101 GHz -46.95 dBm -6.95 dB
3.530 GHz 3,610 GHz 1.000 MHz 3.60972 GHz -42,30 dBm -17.20 dB
3.750 GHz 7.000 GHz 1.000 MHz 3.75116 GHz -44.93 dBm -4.93 dB
7.000 GHz 14.000 GHz 1.000 MHz 11.01146 GHz -49.44 dBm -9.44 dB
14.000 GHz 22,000 GHz 1.000 MHz 15.86163 GHz -46.27 dBm -6.27 dB
22.000 GHz 30.000 GHz 1.000 MHz 28.74883 GHz -47.68 dBm -7.68 dB
30.000 GHz 38.000 GHz 1.000 MHz 37.28079 GHz -45.85 dBm -5.85 dB
hid
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samranas. FCC RADIO TEST REPORT Report No. : FG001212

LTE Band 48C <MIMO 2TX Port 1 & 4>

26dB Bandwidth

Mode ‘ LTE Band 48C : 26dB BW(MHz)
QPSK

BW 5MHz+20MHz 10MHz+20MHz 15MHz+20MHz 20MHz+5MHz
Lowest CH - - - -
Middle CH - - - -
Highest CH - - - -

BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Lowest CH - - 39.80 -
Middle CH - - 39.96 -
Highest CH - - 39.80 -

Mode LTE Band 48C : 26dB BW(MHz)
16QAM

BW 5MHz+20MHz 10MHz+20MHz 15MHz+20MHz 20MHz+5MHz
Lowest CH - - - -
Middle CH - - - -
Highest CH - - - -

BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Lowest CH - - 39.96 -
Middle CH - - 39.96 -
Highest CH - - 39.88 -

Mode LTE Band 48C : 26dB BW(MHz)
64QAM

BW 5MHz+20MHz 10MHz+20MHz 15MHz+20MHz 20MHz+5MHz
Lowest CH - - - -
Middle CH - - - -
Highest CH - - - -

BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Lowest CH - - 39.88 -
Middle CH - - 39.96 -
Highest CH - - 39.80 -

TEL : 886-3-327-3456 CAMIMO1&4
FAX : 886-3-328-4978 Page Number : A48C-1of 16




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG001212

LTE Band 48C

QPSK

16QAM

Lowest Channel / 20MHz+20MHz

Lowest Channel / 20MHz+20MHz

J

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 20,00 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 20.00 B = RBW 1 hHz
o Att 30dE SWT  1l.dps @ VBW 3MHz  Mode Auto FFT o Att 30de SWT  1l4ps @ VBW 3MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
M1 M) 22.59 dBm| MI[1] ¥ 25 14 dBm
h . 3.5751750 GHz . s A jd 3.5861240 GHz
20 ol 20 Vs R
7~ e S TR ! 26.00 dB| 7 ndn” \ 26.00 dB)
g J \ Bu | 39.800000000 MHz| 0d | 4 Buw \ 30.960000000 MHZ]
[ [ Q factor l 89.8 [ Q factor \ 89.7]
o d Il i 0 di f %
-10 df | -10 d f
204 ;
Vil R A e vl _
VN W,
40 d -40 de
50 df 50 d
60 d -60 di
CF 9.5699 GHz 1001 pts Span 80.0 MHz CF 9.5699 GHz 1001 pts Span 60,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 3575175 GHz 22.59 dam nd@ down 39.8 MHz M1 3.586124 GHz 25.14 dBm nd@ down 39,96 MHZ
T 1 3.55 GHz -2.37 dBm nd8 26.00 dB TL L 3,54592 GHz -1.45 dBm n 26,00 d8
T2 1 3.5893 GHz -3.22 dBm Q factor 89.8 T2 1 3.58988 GHz -1.07 dBm Q factor 89.7

L i

J

Middle Channel / 20MHz+20MHz

Middle Channel / 20MHz+20MHz

L I

J

Spectrum - Spectrum
Ref Level 30.00 cBm  Offset 20,00 dB & RBW 1 MHz RefLevel 30.00 dbm  Offset 20.00 dB @ RBW 1 MHz
jo ALt 30d8 8SWT 11.4 ps & VBW 3 MHz  Mode Auto FFT b ALt BWT 11.4 ps & VBW 3 MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max |
MiL1] 3.8 dBm) 35.17 dbm)|
0 N PRI 3.6911540 GHZ| . " ~ A 3.6375470 GHz
r K nds Y \ 26.00 dB| i 3 26.00 d8|
04 | By \ 39.960000000 MH;z| 04 ! | 39.960000000 MHe]
f Q factor '\ 90.9 Q factor & 91.9|
ad [" od
-0 d b -10 di !I
20 df L 20 df |
WL . I
v, Py ; A - A .
gt nnl L - 30 Vo o =
-40 -40 df
50 df 50 d
-6 df -60 di
CF 3.625 GHz 1001 pts Span 80.0 MHz CF 9.625 GHz 1001 pts Span 60,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 3631154 GHz 23.83 dBm nd@ down 39.96 MHz M1 3.637547 GHz 25.17 dBm nd@ down 39,96 MHZ
T 1 3.60502 GHz -2.55 dBm nd8 26.00 dB TL L 3.60502 GHz -1.09 dBm n 26,00 d8
T2 1 364498 GHz -2.51 dBm Q factor 90.9 T2 1 3.64498 GHz -1.27 dBm Q factor 91.0

L U

J

Highest Channel / 20MHz+20MHz

L I

J

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 20,00 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 20.00 B = RBW 1 hHz
o Att 30de SWT  1i4ps @ VBW 3MHz  Made Auto FFT o Att a0dE SWT  1l4ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
¥ MI[1] 24.00 dBm| MI[1] 25.00 dBm)
. M1 fava . 3.6683520 GHz| o 2.6726670 GHz
20 - T e ey 20 o L 4 e
7 ndfV \ 26.00 dB)| 7 T ndB Sl 26.00 da|
104 | Bw \ 39.800000000 MHZ| 104 ! i Bw \ 39.880000000 MHZ|
7 Q factor 92.2] | Q factor 92.1]
od 1] Jl 0d i
10 df ‘I l‘ -10 di J
| y ’
20 df f
A R TN A, iyt
ITPY.S AT VI prveem g — B )
40 d -40 de
50 df 50 d
&nd -60 di
CF 3.6001 GHz 1001 pts Span 80.0 MHz CF 9.6001 GHz 1001 pts Span 60,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 3.668352 GHz 24,00 dBm nd8 down 39.8 MHz ML 3.572667 GHz 25,83 dam nd8 down 39,88 MHz
T 1 3.6602 GHz -2.56 dBm nd8 26.00 dB TL L 3.6602 GHz -0.67 dBm nd8 26.00 dB
T2 1 3.7 GHz -2.11 dBm Q factor 92.2 T2 1 3.70008 GHz -1.08 dBm Q factor 92.1
—

L U

J
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG001212

LTE Band 48C

64QAM

Lowest Channel / 20MHz+20MHz

N/A

Spectrum i
Ref Level 30.00 cbm  Offset 20,00 db = RBW 1 MHz
o Att 30de SWT  1i4ps @ VBW 3MHz  Made Auto FFT
SGL Count 100/100
(@ 17k Max
™M1[1] 1 22.26 dBm)|
- 1 3.5841260 GHz
- Ve e
= 7 VAR ~ nde 26.00 dB
104 / B \I 39.880000000 MHZ|
- T Q factor \ 89.9
| 12
0d8 i e
-10 dBm ‘ lH
20 dam /
) | -
L e e e L
e : SN
-40 dBm
50 dgm
-6 dBm
CF 9.5699 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 3.584126 GHz 22,26 dBm nd8 down 39,88 MHz
T1 1 3.54992 GHz -3.54 dBm nd8 26.00 dB
T2 1 3.5893 GHz -2.82 dBm Q factor 89.9
~r
~ I 4 -

Middle Channel / 20MHz+20MHz

N/A

Spectrum %
Ref Level 30.00 cBm  Offset 20,00 db & RBW 1 MHz
o att 30dB SWT  11.4ps @ VBW 3MHz  Made Auto FFT
SGL Count 100/100
[@ 17k Max
mili] 22.22 dBm
. 3.6137310 GHZ|
AV LN
20 7 S v i ndg” 26.00 dB
0 | L Bu \ 39.960000000 MHz
L T T Q fe \ 90.4
LEE 1‘ 4
-10 dBm { !
/ |
20 dsm |
. - R P
=30 e CAN a
-40 dBm
-50 dBm
-60 dBm
CF 3,625 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 3.613731 GHz 22,22 dBm ndB_down 39.96 MHz
TL 1 3.60502 GHz -4.29 dBm ndd 26.00 dB
T2 1 3,64498 GHz -4.97 dBm qQ factor 90.4
-
L JL J o

Highest Channel / 20MHz+20MHz

N/A

Spectrum i
Ref Level 30.00 cbm  Offset 20,00 db = RBW 1 MHz
o Att 30de SWT  1i4ps @ VBW 3MHz  Made Auto FFT
SGL Count 100/100
(@ 15k Max
MIT 24.52 dBm)|
oo e A 3.6940860 GHz
7 i ndg "\ 26.00 dB|
104 ! B \ 39.800000000 MHZ|
- [ Q factor 1 92.8
i
0 e l! i
-10 d8m l
] |
20 d8m i 4
A o ~
A A WA e e
30 det= - LA ST
-40 dBm
50 dgm
-6 dBm
CF 3.6001 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 3.604086 GHz 24,52 dBm nd8 down 39.8 MHz
T1 1 3.6602 GHz -0.81 dBm nd8 26.00 dB
T2 1 3.7 GHz -0.42 dBm Q factor 92.8
~r
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Report No. : FG001212

Occupied Bandwidth

Mode ‘ LTE Band 48C : 99%0OBW(MHz)
QPSK

BW 5MHz+20MHz 10MHz+20MHz 15MHz+20MHz 20MHz+5MHz
Lowest CH - - - -
Middle CH - - - -
Highest CH - - - -

BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Lowest CH - - 37.88 -
Middle CH - - 37.80 -
Highest CH - - 37.40 -

Mode LTE Band 48C : 99%0BW(MHz)
16QAM

BW 5MHz+20MHz 10MHz+20MHz 15MHz+20MHz 20MHz+5MHz
Lowest CH - - - -
Middle CH - - - -
Highest CH - - - -

BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Lowest CH - - 37.88 -
Middle CH - - 37.80 -
Highest CH - - 37.96 -

Mode LTE Band 48C : 99%0BW(MHz)
64QAM

BW 5MHz+20MHz 10MHz+20MHz 15MHz+20MHz 20MHz+5MHz
Lowest CH - - - -
Middle CH - - - -
Highest CH - - - -

BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Lowest CH - - 37.80 -
Middle CH - - 37.72 -
Highest CH - - 37.80 -

TEL : 886-3-327-3456 CAMIMO1&4
FAX : 886-3-328-4978 Page Number : A48C-4 of 16




ssamonias. FCC RADIO TEST REPORT Report No. : FG001212

LTE Band 48C

QPSK

16QAM

Lowest Channel / 20MHz+20MHz

Lowest Channel / 20MHz+20MHz

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 20,00 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 20.00 B = RBW 1 hHz
o Att 30de SWT  1i4ps @ VBW 3MHz  Made Auto FFT o Att a0dE SWT  1l4ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
21.72 dBm)| ™M1[1] 23.60 dBm|
T} 3.5062840 GHZ| TL . v / -~ ~ 3.5714980 GHz|
20 20 e
7 W AT T 37.8821178682 MHZ| 1N i AR w WY 37.882117882 MHg]
10d - 104 + ’
od ‘1 od |
-10 |\ -10 df T
|
/ \ .
204 20d r
oW /"l’ lw A g Py
A rdls e e vl W " I ey R e B ey
40 df -40 di
50 df 50 d
&nd -60 di
CF 9.5699 GHz 1001 pts Span 80.0 MHz CF 9.5699 GHz 1001 pts Span 60,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 3586284 GHz 21,72 dBm ML 3.571498 GHz 23,68 dam
T 1 3.550879 GHz 17.97 dBm Oce Bw 37.862117862 MHz TL L 3.5510389 GHz 16.70 dBm Oce Bw 37.862117862 MHz
T2 1 3.587611 GHz 16.16 dam T2 1 3.588921 GHz 18.50 dam
L J L ) J
3 156 .
Spectrum - Spectrum
Ref Level 30.00 cBm  Offset 20,00 dB & RBW 1 MHz RefLevel 30.00 dbm  Offset 20.00 dB @ RBW 1 MHz
o att 30d8 SWT  11.4ps @ VBW 3MHz  Made Auto FFT o att 30dE SWT 11.4ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
23.04 dBm)|
T ) . 3.6331520 GHz
e ! v/ & 7 - 37.802197802 MHZ]
|
/ 114 i " ]
10d i ¥ \ 10 7
od 0 f
-0 d |\ -10d /.
20 Y 20 N
PV PV I T T ST B T L
40 d -40d
50 df 50 d
-6 df -60 di
CF 3.625 GHz 1001 pts Span 80.0 MHz CF 9.625 GHz 1001 pts Span 60,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 3.637113 GHz 25,37 dam ML 3.533152 GHz 23,94 dBm
T 1 3.6060539 GHz 16.93 dBm Oce Bw 37.802157802 MHz TL L 3.6061389 GHz 17.92 dBm Oce Bw 37.802197802 MHz
T2 1 3.6438611 GHZ 18.92 dam T2 1 3.5439411 GHz 18.59 dam

L I ]

L U ]

Highest Channel / 20MHz+20MHz

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 20,00 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 20.00 B = RBW 1 hHz
o Att 30de SWT  1i4ps @ VBW 3MHz  Made Auto FFT o Att a0dE SWT  1l4ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 3.44 dBm)|
Y v B VY 37.402597403 MHz| 7 v \\ 7 { 37.962037962 MHg]
d | I " !
10 § ¢ 10 d \
v \l o k‘
-10 df \ -10 d T
204 20d “
L L. N
\aprigin PN e on 1 n Bl tal ;
40 df -40 di
50 df 50 d
-6 df -60 di
CF 3.6001 GHz 1001 pts Span 80.0 MHz CF 9.6001 GHz 1001 pts Span 60,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 3.683137 GHz 23,44 dBm ML 3.568432 GHz 24,32 dBm
T 1 3.6613198 GHz 17.56 dBm Oce Bw 37.402537403 MHz TL L 3.6611589 GHz 16.13 dBm Oce Bw 37.962037962 MHz
T2 1 3.6087214 GHz 17.95 dam T2 1 3.509121 GHz 17.93 dam
— —

L I ]

L U ]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG001212

LTE Band 48C
64QAM
Lowest Channel / 20MHz+20MHz N/A

Spectrum i
Ref Level 30.00 cbm  Offset 20,00 db = RBW 1 MHz
o Att 0B SWT  lidus @ VBW 3IMHz  Mode Auto FFT
SGL Count 100/100
(@ 17k M
¥ M1[1] 24.82 dBm)|
1 3.5742 3
. 3.5742960 GHz
20 de e . AP A
7" VY AT 23 Y ¥ 37.802197802 MHz
104 { 4 !
| | |
0d8 !
| |
-10 d8m T H
20 dBm i 'u
v (PN RN
P it Vo, e / e -
-40 dBm
50 dgm
-6 dBm
CF 9.5699 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 3.574296 GHz 24,82 dBm
T1 1 3.5510399 GHz 16.25 dBm Oce Bw 37.802157802 MHz
T2 1 3.5888411 GHz 17.80 dam
~r
~ I -

Middle Channel / 20MHz+20MHz N/A
=)

Spectrum

Ref Level 30.00 dBm  Offset 20,00 db & RBW 1 MHz
o Att 30 de SWT 114 ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100

@17k Max

hL1] 22.02 dBm|

L X - - 3.6329120 GHz|
N /! S T DB 37.722277722 MHZ]
10 d - i

0 de { |

-10 dBm

20 dem i \

'\ Y -
ro e

A [ S
aoagnl 3L A% e

-40 d3m

-50 dém

-60 dBm

CF 3.625 GHz 1001 pts
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 3.632912 GHz 22,02 dBm
T1 1 36061339 GHz 17.94 dBm Oce Bw 37.722277722 MHz
T2 1 3.6438611 GHZ 16.84 dam

Span 80.0 MHz

Highest Channel / 20MHz+20MHz N/A
&

Spectrum

Ref Level 30.00 dém  Offset 20,00 dé & RBW 1 MHz
lo Att 30ds SWT  1l.4ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100

(@ 17k Max

] MIL1]

. A o, X r . A
20 R
7 " occhw C Y

09 dBm
3.6712290 GHz
37.802197802 MHz|

104 r

0 e

-10 dem - l

20 dBm

N P P
NaasiVl NATe

30 B

-40 dam:

-50 dém

-60 dBm

CF 3.6001 GHz 1001 pts
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 3.671229 GHz 23,09 dBm
T1 1 3.6612389 GHz 17.43 dBm Oce Bw 37.802187802 MHz
T2 1 3.6090411 GHz 18.08 dam

Span 80.0 MHz

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Report No. : FG001212

Power Density

Mode ‘ LTE Band 48C : Conducted Power Density (dBm/MHz)
QPSK

BW 5MHz+20MHz 10MHz+20MHz 15MHz+20MHz 20MHz+5MHz
Lowest CH - - - -
Middle CH - - - -
Highest CH - - - -

BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Lowest CH - - 14.67 -
Middle CH - - 15.57 -
Highest CH - - 14.74 -

16QAM

BW 5MHz+20MHz 10MHz+20MHz 15MHz+20MHz 20MHz+5MHz
Lowest CH - - - -
Middle CH - - - -
Highest CH - - - -

BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Lowest CH - - 16.19 -
Middle CH - - 15.85 -
Highest CH - - 14.81 -

64QAM

BW 5MHz+20MHz 10MHz+20MHz 15MHz+20MHz 20MHz+5MHz
Lowest CH - - - -
Middle CH - - - -
Highest CH - - - -

BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Lowest CH - - 13.85 -
Middle CH - - 14.82 -
Highest CH - - 15.76 -

TEL : 886-3-327-3456 CAMIMO1&4
FAX : 886-3-328-4978 Page Number : A48C-7 of 16
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Mode ‘ LTE Band 48C : EIRP Power Density (dBm/MHz)
QPSK

BW 5MHz+20MHz 10MHz+20MHz 15MHz+20MHz 20MHz+5MHz
Lowest CH - - - -
Middle CH - - - -
Highest CH - - - -

BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Lowest CH - - 27.87 -
Middle CH - - 28.77 -
Highest CH - - 27.94 -

16QAM

BW 5MHz+20MHz 10MHz+20MHz 15MHz+20MHz 20MHz+5MHz
Lowest CH - - - -
Middle CH - - - -
Highest CH - - - -

BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Lowest CH - - 29.39 -
Middle CH - - 29.05 -
Highest CH - - 28.01 -

64QAM

BW 5MHz+20MHz 10MHz+20MHz 15MHz+20MHz 20MHz+5MHz
Lowest CH - - - -
Middle CH - - - -
Highest CH - - - -

BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Lowest CH - - 27.05 -
Middle CH - - 28.02 -
Highest CH - - 28.96 -

Antenna Gain 13.2 dBi
Limit 37dBm / MHz
Result
TEL : 886-3-327-3456 CAMIMO1&4
FAX : 886-3-328-4978 Page Number : A48C-8 of 16




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG001212

LTE Band 48C

QPSK

16QAM

Lowest Channel / 20MHz+20MHz

Lowest Channel / 20MHz+20MHz

Ref Level 30.00 dém  Offset 21,70 dBé & RBW 1 MHz Ref Level 20,00 dém  Offset 21.70 db & RBW 1 MHz
o Att a0de SWT 17us @ VBW 3 MHz  Mode Auto FFT o Att a0ds SWT 17ps @ VBW 3MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1~m AvgPwr [0 37m AvgPwr
Mi[1] 14.67 dBm Mi[1] 16.19 dém
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50 d -0 d
60 d 60 df
CF 3.5699 GHz 1001 pts Span 120.0 MHz CF 9.5699 GHz 1001 pts Span 120.0 MHz
L )jd J ANINARNED we

( )i J D &

Middle Channel / 20MHz+20MHz

Middle Channel / 20MHz+20MHz

Ref Level 30.00 dBm  Offset 21,70 dB w RBW 1 MHz Reflevel 30.00 dbm  Offset 21,70 dB @ RBW 1 MHz
fo Att 30d8 SWT 17 ps @ VBW 3 MHz  Mode Auto FFT po Att 30de SWT 17 ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@1°m avgPur [[e37m zvgrwr
ML) 15.57 dBm M 15.85 dBm
9.638910 GHz 3.636390 GHz,
20 T 20 i
X
— P v, I ke W
N DR [P N e e
10 !- { \ 10 { ¥ !
oa | os ‘J l‘
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20 |‘ \I 20 J‘ %
-30 d - — -30d — -
L e ety NUNIPREA SN T Wl P e R U
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50 d -0 d
60 df 60 df
CF 3.625 GHz 1001 pts Span 120.0 MHz CF 8.625 GHz 1001 pts Span 120.0 MHz
A — — —_— —_— —

\ ) J L

Highest Channel / 20MHz+20MHz

Highest Channel / 20MHz+20MHz

Ref Level 30.00 dém  Offset 21,70 dBé & RBW 1 MHz Ref Level 20,00 dém  Offset 21.70 db & RBW 1 MHz
o Att 30de  SWT 17 ps @ YBW 3 MHz  Mode Auto FFT I Att 30de  SWT 17 ps @ YBW 3 MHz  Mode Auto FFT
SGL Count 1007100 SGL Count 1007100
(@ 1rm AvgPur [@1Rm Avgrwr
mi[1] 1+.74 dBm mi[1] 14.81 dBm
3.695200 GHz| 3.685250 GHz
20 T 20 i
Pt N "\v'\ e | ey
0 i T 10 [ Y I
od ‘J l.‘ od t \‘
10 T | 10 J \
20d |‘ ‘l 20 J‘ I
-30d 4 -30 d -
= 1= =
S P b e SR S A e g [ S N
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50 d -0 d
60 d &0 d
CF 3.6601 GHz 1001 pts Span 120.0 Wiz CF 3.6801 GHz 1001 pts Span 120,0 Mriz
L Jl J i L Jj J L | ) e
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ssamonias. FCC RADIO TEST REPORT

LTE Band 48C

64QAM

Lowest Channel / 20MHz+20MHz

N/A

Spectrum

Ref Level 30.00 dem  Offset
lo Att 0ds SWT
SEGL Count 100/100

a

&

2170 dBb @ RBW 1 MHz
17 ps @ VBW 3 MHz  Mode Auto FFT

(@ 1~m AvgPwr
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I wve

Middle Channel / 20MHz+20MHz

N/A

Spectrum

o att a0ds BWT
SGL Count 100/100

Ref Level 30.00 dBm  Offset 21.70 b & RBW 1 MHz

@)

17 ps @ VBW 3 MHz  Made Auto FFT

[@1Rm AvgPwr
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-20 dam

NN P,

40 dBm

-50 dam

-60 dam
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I wve

Highest Channel / 20MHz+20MHz

N/A

=

Ref Level 30.00 dém  Offset 21,70 dBé & RBW 1 MHz

lo Att

0ds SWT

17 ps @ VBW 3 MHz  Mode Auto FFT
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Conducted Band Edge

LTE Band 48C / 20MHz+20MHz

QPSK

Lowest Band Edge / Full RB

Middle Band Edge / Full RB

Spectrum

Ref Level 25.00 dam  Offset 21.70 d& Mode Autc Sweep
SGL Count_100,/100

20 dbipil Gheck I
Line _$PURIOUS_| INE_ABS Pa
10 d
| I
] |
e pos_|| oo -
-70 dém
Start 3.5 GHz 1508 pts Slop 3.64 GHz
Spurious Emissions.
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
3.500 GHz 1.000 MHz 3.52510 GHz 40,07 dBm
3.530 GHz 1.000 MHz 3.53945 GHz -37,48 dBm
3.540 GHz 1,000 MHz 3.54896 GHz -34,32 dBm
3.540 GHz £00.000 kHz 3.54998 GHz -27.54 dBm
3.550 GHz 100,000 kHz 3.57135 GHz 3,43 dbm
3.590 GHz £00.000 kHz 3.59002 GHz -21,19 dém
3.581 GHz 1,000 MHz 3.59104 GHz -34,75 dBm
3.600 GHz 3.640 GHz 1,000 MHz 3.60020 GHz -39,09 dBm -14.09 dB
-
L JL J

Spectrum

Ref Level 25.00 dam
SGL Count 100/100

Offset 21.70 d& Mode Auto Sweep

heck
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—_— —y
] [
S_LINE_ABS,
. | | [ _
o cem = N — _
-50 dBm
-60 dBm
-70 dBm
Slart 3.53 GHz 1807 pts Stop 3.72 GHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | ALimit |
3.530 GHz 00 GHz 1.000 MHz 3.58985 GHz -38.44 dBm -13.44 dB
3,500 GHz 1,000 MHz 3.59924 GHz -35.70 dbm 22,70 dB.
3,599 GHz S00.000 kHz 3.59993 -37.98 dBm -24.98 dB
3,600 GHz 100.000 kHz 3.62645 4.34 dbm -25,66 dB
32,650 GHz 500.000 kHz 3.65019 GH2 -39.26 dBm -26.26 dB
3,651 GHz 1,000 MHz 3.65122 GHz -36.94 dbm 23,94 dB
3,660 GHz 1,000 MHz 3.66015 GHz -40.38 dbm -15.38 dB
-
L L J o

Highest Band Edge / Full RB

N/A

Spectrum

Ref Level 25.00 dam  Offset 21.70 d& Mode Sweep
SGL Count 100/100

(@1 fvgrwr
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Spurious Emissions.
Range Low | RangeUp | RBW | | pPowerabs | [|

3.610 GHz 1.000 MHz 3.64280 GHz -35.53 dbm

3.650 GHz 1.000 MHz 3.65860 GHz -31.05 dBm

3.659 GHz 500,000 kHz 3.65885 GHz -31.21 dBm

3.660 GHz 100,000 kHz 3.68145 GHz 4.04 dBm

3.700 GHz 500,000 kHz 3.70002 GHz -26,36 dém

3.701 GHz 1,000 MHZ 3.70104 GHz -32,51 dém

3.710 GHz 1,000 MHz 3.71084 GHz -37,35 dBm

3.720 GHz 3.750 GHz 1.000 MHz 3.72104 GHz -40.70 dBrm

—

L JL J
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Report No. : FG001212

LTE Band 48C / 20MHz+20MHz

16QAM

Lowest Band Edge / Full RB

Channel Power -40.22dBm<-40dBm(Pass)

Spectrum t"é’ Spectrum
Ref Level 25.00 dam  Offset 21.70 d& Mode Autc Sweep Ref Level 30.00 GBm  Offset 21,70 dB8 e RBW 10 kHz
SCL Count 100/100 o Att 20de @ SWT  100ms @ VBW 30kHz Mode Auto Sweep
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3.500 GHz E] 1.000 MHz 3.52866 GHz 38,53 dbm 200,00 dB
3.530 GHz 1.000 MHz 3.53985 GHz -36,18 dBm -200.00 de. -
3.540 GHz 1,000 MHz 3.54878 GHz -32,56 dBm -200.00 dB
3.540 GHz 3.550 GHz £00.000 kHz 3.54999 GHz -28,10 dém -200.00 dB,
3.550 GHz 3.580 GHz 100,000 kHz 3.57754 GHz .25 dbm -200.00 dB CF 3.52066 GHz 691 pts Span 2.04 MHz
3.590 GHz 3.501 GHz £00.000 kHz 3.59002 GHz -30,08 dBm -200.00 dB. T Pvreree
3.581 GHz 3.600 GHz 1,000 MHz 3.59131 GHz -32.77 dBm -200.00 dB 3
3.600 GHz 3.640 GHz 1.000 MHz 3.60020 GHz -37.18 dBm -200.00 d& Bandwidth 1.00 MHz Power -40.22 dBm Tx Total -40.22 dBm
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Spectrum L“%;" Spectrum -
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Start 3.53 GHz 1807 pts Slop 3.72 GHz Spurious Emissions
Spurious Emissions Range low | Rangeup | RBW 1 Frequency Power Abs ALimit |
Rangelow | Rangeup | RBW | Fraquenc: | _Pawerabs | 3610 GHz 3.650 GHz 1,000 MHz 364941 GHz -35.51 dem -10.51 dB
3.530 GHz 3.580 GHz 1.000 MHz 3.57821 GHz -36,05 dBm 3,650 GHz 3.650 GHz 1.000 MHz 3.65896 GHz -32.45 deém 10,45 dB.
3.580 GHz 3.586 GHz 1,000 MHz 3.59896 GHz -35,63 dBm 3,658 GHz 3.660 GHz 500.000 kHz 365997 GHz -30.74 deém -17.74 dB
3.500 GHz 3.600 GHz £00.000 kHz 3.59983 GHz -37.94 dBm 3.660 GHZ 3.700 GHz 100.000 kHz 3.68774 GHz 6.03 dBm -23.97 dB
3.600 GHz 3.650 GHz 100,000 kHz 3.63264 GHz .36 dBm 3,700 GHz 3.701 GHz 500.000 kHz 370003 GHz -27.73 dem -1473 dB
3.550 GHz 3.651 GHz £00.000 kHz 3.65001 GHz -20,25 dém 2,701 GHz 2.710 GHz 1,000 MHZ 3.70104 GHz -33.48 dem -20,43 dB.
3.851 GHz 3.660 GHz 1,000 MHz 3.65113 GHz -36,58 dBm 3,710 GHz 1,000 MHz 3.71074 GHz -38.50 dém 13,50 dB
3.660 GHz 3.720 GHz 1,000 MHzZ 3.66015 GHz -40, 58 dBm 3,720 GHz 1,000 MHz 3,73589 GHz -40.56 dBm -0.56 dB
\ JU J Ll L ] J
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e% FCC RADIO TEST REPORT Report No. : FG001212

SPORTON LAB.

LTE Band 48C / 20MHz+20MHz

64QAM

Lowest Band Edge / Full RB Middle Band Edge / Full RB

pectrum

Spectrum

Ref Level 25.00 dm  Offset 21.70 d& Mode Auto Sweep

Ref Level 25.00 dam  Offset 21.70 d& Mode Autc Sweep
SGL Count 100/100

SGL Count_100,/100
heck E heck
SPURIOUS_LINE_ABS : SPURIOUS_| INE_ABS
e
| |
| | ] T
¢ : = LINE_fB5,
LINE_£B5 ‘ -4 b b
T — -40 dem s B == -
- = —
-50 dBm 1 J ]
50 dam
-60 dBm
60 dam
=70 dBm
Start 3.5 CHz 1508 pts Stop 8.64 GHZ -70 dBm
(Spurious Emissions Start 3.53 GHz 1807 pts Stop 3.72 GHz
Range Love | | RBW | Frequency | Pawer Abs [| Spurious Emissions
3.500 GHz 1.000 MHz 3.52332 Gz -40.32 dbm Rongelow | Rangelp | REW | Frequency PowerAbs | Alimit |
3.530 GHz 1.000 MHz 3.53926 GHz -37.65 dBm 3,530 Ghz 3.590 Gniz 1.000 WHz 3.58955 GHz -38.38 dBm -13.38 dB.
3.540 GHz 1.000 MHz 3.54887 GHz -34.61 dBm 2,590 GHz 508 GHz 1.000 MHz 3.59878 GHz -35.26 cbm
3.549 GHz £00.000 kkz 3.55000 GHz -28,04 dBm 2,599 GHz 500 GHz 500.000 kHz 3.59938 GHz -57.55 dBm
3.550 GHz 100.000 kHz 3.57120 GHz 2,36 dBm 2,600 GHz 550 GHz 100.000 kHz 3.64353 GHz 4.38 dem
3.590 GHz 500,000 kHz 3.59001 GHz -31.78 dBm 2,650 GHz 551 GHz 500.000 kHz 3.65020 GHz -39.22 dBm
3.591 GHz 1.000 MHz 3.59113 GHz ~34.94 dBm 2651 GHz 560 GHz 1.000 MHz 3.65220 GHz -36.93 cbm
3.600 GHz 1.000 MHz 3.60020 GHz -39.42 dBm 3,660 GHz 3.720 GHz 1.000 MHz 3.66015 GHz -40.02 cBrm
L JL J L JU J

Highest Band Edge / Full RB N/A

Spectrum

Ref Level 25.00 dam  Offset 21.70 d8 Mode Sweep
SGL Count 100/100
(@1 AvgPwr

20 dbifeil Gheck BARS
Line _$PURIOUS_) INE_ABS PARS

0 e e

-10 dem i

LINE_ABS,
|40 dem— = ] e
-50 dem:
-60 dBm:
70 dbm
Start 3.61 GHz 1508 pts Stop 3.75 GHz

Spurious Emissions

Range Lowe | | RBW | | pPowerabs | [|
3.610 GHz 1.000 MHz 3.64841 GHz 35,65 dbm -10.65 db
3.650 GHz 1.000 MHz 3.65896 GHz -31,52 dBm -18.52 dB
3.659 GHz 500,000 kHz 3.65859 GHz -30,17 dBm -17.17 dB
3.660 GHz 100,000 kHz 3.69358 GHz 4.19 dBm -25,81 dB
3.700 GHz 500,000 kHz 3.70000 GHz -26.24 dBm -15.24 dB
3.701 GHz 1,000 MHZ 3.70104 GHz -33,79 dém -20.79 d&
3.710 GHz 1,000 MHz 3.71094 GHz -38.27 dBm -13.27 dB
3.720 GHz 1.000 MHZ 3.72045 GHz -40,53 dBm -0.53 dB
L JL J

TEL : 886-3-327-3456 CAMIMO1&4
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SPORTON LAB.

FCC RADIO TEST RE

PORT

Report No. : FG001212

Conducted Spurious Emission

LTE Band 48C / 20MHz+20MHz

QPSK

Lowest Channel / FullRB

Middle Channel / FullRB

Spectrum

Spectrum

&

Ref Level 0.00 dBm Offset 21.70 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 0.00 dém Offset

SGL Count 100/100

21,70 dB Mode Auto Sweep

@1 AugPwr (@1 avgPwr
Limit gheck PARS heck PA
10 dire nURIOUS | INE ABS .
20dB
-30 dBm
40 dne
SPURIOUS LINE_£85 ™ Aemnretnd || SPURIOUS_CINE_£BS
ek A y e I, TRy B esneion
Start 30.0 MHz 77009 pts Stop 38.0 GHz
Spurious Emissions Start 30.0 MHz 77008 pts Stop 38.0 GHz
Range Low Range Up | RBW | Frequency | Powerabs | ALimit Spurious Emissions
30.000 MHz 1.000 GHz 1.000 MHz 925.58071 MHz ~51.92 dBm ~11.92 dB Rangelow | Rangeup | RBW | Frequency | Powerabs | aLimit |
1.000 GHz 3.000 GHz 1.000 MHz 2.95376 GHz -50.07 dBm -10.07 dB 30.000 MHz 1.000 GHz 1.000 MHz 973.58071 MHz -52.22 dBm -12.22 dB
3.000 GHz 3.500 GHz 1.000 MHz 3.49675 GHz -43.39 dBm -3.39 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.93827 GHz -50.47 dém -10.47 dB
3.640 GHz 3,720 GHz 1.000 MHz 3.64068 GHz -43.24 dBm -18.24 db 3.000 GHz 3,530 GHz 1.000 MHz 3.39796 GHz -46.09 dBm -6.09 d&
3.720 GHz 7.000 GHz 1.000 MHz 6.91637 GHz -46.02 dBm -6.02 dB 3.720 GHz 7.000 GHz 1.000 MHz 6.92762 GHz -46.16 dBm -6.16 dB
7.000 GHz 14.000 GHz 1.000 MHz 10.74298 GHz -47.41 dBm -7.41 dB 7.000 GHz 14,000 GHz 1.000 MHz 10.01047 GHz -48.25 dBm -8.25 dB
14.000 GHz 22.000 GHz 1.000 MHz 15.81264 GHz -45.92 dBm -5.92 dB 14.000 GHz 22,000 GHz 1.000 MHz 15.87613 GHz -45.76 dBm -5.76 d&
22.000 GHz 30.000 GHz 1.000 MHz 28.71883 GHz -47.30 dBm -7.30 dB 22.000 GHz 30.000 GHz 1.000 MHz 29.41679 GHz -47.22 dBm -7.22 d8
30.000 GHz 38.000 GHz 1.000 MHz 37.21480 GHz -45.58 dBm -5.58 dB 30.000 GHz 38.000 GHz 1.000 MHz 37.3072% GHz -45.55 dBm -5.55 dB

Highest Channel / FullRB

N/A

Spectrum

Ref Level 0.00 dBm Offset 21.70 dB

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr
Limit heck PAES
-10 de 5
20 de
-30 dBm
Pr
SPURIOUS, 5%
PURIOUS_LINE_ABS_ R " N .
LLnr St
-70 dBm
-80 de
-90 dBm
Start 30.0 MHz 78009 pts Stop 38.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 953.70565 MHz ~51.94 dBm -11.94 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.87526 GHz -50.45 dBm -10.45 dB
3.000 GHz 3.530 GHz 1.000 MHz 3.45332 GHz -47.32 dBm -7.32 dB
3.530 GHz 3,610 GHz 1.000 MHz 3.60972 GHz -43,30 dBm -18,30 dB
3.750 GHz 7.000 GHz 1.000 MHz 3.75070 GHz -45.45 dBm -5.45 dB
7.000 GHz 14.000 GHz 1.000 MHz 7.38022 GHz -47.61 dBm -7.61 dB
14.000 GHz 22,000 GHz 1.000 MHz 15.88263 GHz -45.96 dBm -5.96 dB
22.000 GHz 30.000 GHz 1.000 MHz 28.70983 GHz -47.31 dBm -7.31dB
30.000 GHz 38.000 GHz 1.000 MHz 37.24880 GHz -45.58 dBm -5.59 dB

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

e% FCC RADIO TEST REPORT Report No. : FG001212

LTE Band 48C / 20MHz+20MHz
16QAM
Lowest Channel / FullRB Middle Channel / FullRB

Spectrum Spectrum
Ref Level 0.00 dém  Offset 21.70 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 21,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit Fheck PARS
10 dire ; " _10 dBTE— UGS e ABE Ak
-20de 20 dBm
-30 dBm 30 dBm
acan,
SPURIOUS_LINE_ABS TS _
T » e A perversto] (|| SPURIOUS LINE_2BS
-5, = r— d F ) - » o\ " oA,
[ ==
60 dB
-70 dBm
-80 de
-80 dBm
-90 dBm
-90 dBm
Start 30.0 MHz 77009 pts Stop 38.0 GHz
Spurious Emissions Start 30.0 MHz 77008 pts Stop 38.0 GHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Spurious Emissions
30.000 MHz 1.000 GHz 1.000 MHz 994.42529 MHz -52.15 dBm -12.15 dB Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit |
1.000 GHz 3.000 GHz 1.000 MHz 2.89725 GHz -50.46 dBm -10.46 dB 30,000 MHz 1,000 GHz 1.000 MHz 944.95001 MHz -51.78 dBm -11.78 db
3.000 GHz 3.500 GHz 1.000 MHz 3.49875 GHz -43.53 dBm -3.53 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.96226 GHz -50.39 dBm -10.3% dB
3.640 GHz 3,720 GHz 1.000 MHz 3.64028 GHz -43.77 dBm -18.77 dB 3.000 GHz 3,530 GHz 1.000 MHz 3.39717 GHz -46.37 dBm -6.37 dB
3.720 GHz 7.000 GHz 1.000 MHz 6.92106 GHz -46.02 dBm -6.02 dB 3.720 GHz 7,000 GHz 1.000 MHz 6.95619 GHz -46.,04 dBm -6.04 dB
7.000 GHz 14.000 GHz 1.000 MHz 10.73998 GHz -47.81 dBm -7.81 dB 7.000 GHz 14,000 GHz 1.000 MHz 10.90047 GHz -47.,98 dBm -7.98 d&
14.000 GHz 22,000 GHz 1.000 MHz 15.83764 GHz -45.82 dBm -5.82 dB 14.000 GHz 22,000 GHz 1.000 MHz 15.86713 GHz -45.91 dBm -5.91 d8
22.000 GHz 30.000 GHz 1.000 MHz 29.52028 GHz -47.25 dBm -7.25 dB 22,000 GHz 30,000 GHz 1.000 MHz 29.98475 GHz -47.30 dBm -7.30 dB
30.000 GHz 38.000 GHz 1.000 MHz 37.27430 GHz -45.55 dBm -5.55 dB 30.000 GHz 38,000 GHz 1.000 MHz 37.2827% GHz -45.,63 dBm -5,63 dB
J ( ) )
23:08B:14 23
Spectrum k=
Ref Level 0.00 dém  Offset 21.70 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
_10 dire . -
20 ds
30 dam—}
acan,
Sl 10US: ARG
RIOUS_LINE_A@ . ™ . .
el —
Start 30.0 MHz 78009 pts Stop 38.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 647.62350 MHz -52.14 dBm -12.14 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.87276 GHz -50.40 dBm -10.40 dB
3.000 GHz 3.530 GHz 1.000 MHz 3.43716 GHz -47.03 dBm -7.03 dB
3.530 GHz 3,610 GHz 1.000 MHz 3.60908 GHz -42.27 dBm -17.27 dB
3.750 GHz 7.000 GHz 1.000 MHz 3.75023 GHz -45.75 dBm -5.75 dB
7.000 GHz 14.000 GHz 1.000 MHz 7.38022 GHz -47.64 dBm -7.64 dB
14.000 GHz 22,000 GHz 1.000 MHz 15.86013 GHz -45.85 dBm -5.85 dB
22.000 GHz 30.000 GHz 1.000 MHz 28.69683 GHz -47.33 dBm -7.33 dB
30.000 GHz 38.000 GHz 1.000 MHz 37.25080 GHz -45.54 dBm -5.54 dB
J | [ra
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Eaa FCC RADIO TEST REPORT Report No. : FG001212

LTE Band 48C / 20MHz+20MHz
64QAM
Lowest Channel / FullRB Middle Channel / FullRB

Spectrum

Spectrum
Ref Level 0.00 dém  Offset 21.70 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 21,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS heck PARS
10 dire ; S bounious biue ans nak
20 ds
-30 dBm
acan,
SPURIOUS_LINE_ABS o p
- ] __ R ) | S -
o Al ot . ™ A e ([ SPURIOUS LINE 56 ] N B NN
™
60 dB
-70 dBm
-80 de
-90 dBm
Start 30.0 MHz 77009 pts Stop 38.0 GHz
Spurious Emissions Start 30.0 MHz 77008 pts Stop 38.0 GHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Spurious Emissions
30.000 MHz 1.000 GHz 1.000 MHz 982.79110 MHz -52.01 dBm -12.01 dB Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit |
1.000 GHz 3.000 GHz 1.000 MHz 2.96276 GHz -50.57 dBm -10.57 dB 30,000 MHz 1,000 GHz 1.000 MHz 962.79110 MHz -52,04 dBm -12.04 db
3.000 GHz 3.500 GHz 1.000 MHz 3.49875 GHz -44.50 dBm -4.50 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.95926 GHz -50.41 dBm -10.41 dB
3.640 GHz 3,720 GHz 1.000 MHz 3.64028 GHz -44,56 dBm -19,56 dB 3.000 GHz 3,530 GHz 1.000 MHz 3.38207 GHz -46.76 dBm -6.76 dB
3.720 GHz 7.000 GHz 1.000 MHz 6.88779 GHz -45.93 dBm -5.93 dB 3.720 GHz 7,000 GHz 1.000 MHz 6.89997 GHz -46.14 dBm -6.14 dB
7.000 GHz 14.000 GHz 1.000 MHz 10.73948 GHz -48.61 dBm -8.61 dB 7.000 GHz 14,000 GHz 1.000 MHz 10.90547 GHz -48,78 dBm -8.78 d&
14.000 GHz 22,000 GHz 1.000 MHz 15.85863 GHz -45.90 dBm -5.90 dB 14.000 GHz 22,000 GHz 1.000 MHz 15.86663 GHz -46.00 dm -6.00 d&
22.000 GHz 30.000 GHz 1.000 MHz 29.49178 GHz -47.20 dBm -7.20 dB 22,000 GHz 30,000 GHz 1.000 MHz 28.73833 GHz -47.18 dBm -7.18 dB
30.000 GHz 38.000 GHz 1.000 MHz 37.24480 GHz -45.58 dBm -5.58 dB 30.000 GHz 38,000 GHz 1.000 MHz 37.24880 GHz -45.49 dBm -5,4% dB

( I ]

Highest Channel / FullRB N/A

Spectrum

Ref Level 0.00 dBm Offset 21.70 dB Mode Auto Sweep
SGL Count 100/100

Limit ¢heck PABS

LINE_ABS
Lt 3 - A fonrie

§
!

Start 30.0 MHz 78009 pts Stop 38.0 GHz

Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit

30.000 MHz 1.000 GHz 1.000 MHz 999.27286 MHz -52.05 dBm -12.05 dB

1.000 GHz 3.000 GHz 1.000 MHz 2.89175 GHz -50.17 dBm -10.17 dB

3.000 GHz 3.530 GHz 1.000 MHz 3.33704 GHz -47.17 dBm -7.17 dB

3.530 GHz 3,610 GHz 1.000 MHz 3.60320 GHz -43.,16 dBm -18,16 dB

3.750 GHz 7.000 GHz 1.000 MHz 3.75348 GHz -45.86 dBm -5.86 dB

7.000 GHz 14.000 GHz 1.000 MHz 7.38022 GHz -47.56 dBm -7.56 dB

14.000 GHz 22,000 GHz 1.000 MHz 15.86613 GHz -46.01 dBm -6.01 dB

22.000 GHz 30.000 GHz 1.000 MHz 20.44228 GHz -47.23 dBm -7.23 dB

30.000 GHz 38.000 GHz 1.000 MHz 37.28829 GHz -45.52 dBm -5.52 dB

|
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LTE Band 48C <MIMO 2TX Port 2 & 3>

26dB Bandwidth

Mode ‘ LTE Band 48C : 26dB BW(MHz)
QPSK

BW 5MHz+20MHz 10MHz+20MHz 15MHz+20MHz 20MHz+5MHz
Lowest CH - - - -
Middle CH - - - -
Highest CH - - - -

BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Lowest CH - - 39.80 -
Middle CH - - 39.96 -
Highest CH - - 39.88 -

Mode LTE Band 48C : 26dB BW(MHz)
16QAM

BW 5MHz+20MHz 10MHz+20MHz 15MHz+20MHz 20MHz+5MHz
Lowest CH - - - -
Middle CH - - - -
Highest CH - - - -

BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Lowest CH - - 39.96 -
Middle CH - - 39.88 -
Highest CH - - 39.96 -

Mode LTE Band 48C : 26dB BW(MHz)
64QAM

BW 5MHz+20MHz 10MHz+20MHz 15MHz+20MHz 20MHz+5MHz
Lowest CH - - - -
Middle CH - - - -
Highest CH - - - -

BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Lowest CH - - 39.88 -
Middle CH - - 39.88 -
Highest CH - - 39.88 -

TEL : 886-3-327-3456 CA MIMO2&3
FAX : 886-3-328-4978 Page Number : A48C-10f 17




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG001212

LTE Band 48C

ctrum vectrum
Ref Level 30.00 cbm  Offset 20,00 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 20.00 & = RBW 1 MHz
o Att 30de SWT  1i4ps @ VBW 3MHz  Made Auto FFT o Att a0dE SWT  1l4ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™I[1] 2360 dBm)| x MI[1] 13 dBm|
\ o PN 3.5611690 GHz \ M1 : e A 583120 GHZ,
= / - =TT vapY VY 26.00 dB| 20 = ) nde q\ 26.00 dB|
104 | W Buw | 30.800000000 MHZ, 104 [ \ Bw 30.960000000 MHz
7 I Q factor i 90.0] Q factor | 89.0)
. : |
0 df f 0 df ¥
-1 d - | 10 di \I
] I |
20d 'y 0
f o A ~ M
Y. N v N T A \ s a
40 df 40 de
50 d S0 d
-6 df -60 di
CF 9.5699 GHz 1001 pts Span 80.0 MHz CF 9.5699 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 3.581169 GHz 23.88 dBm nd@ down 39.8 MHz M1 3.558312 GHz 23.43 dBm nd@ down 39,96 MHZ
T1 1 3.55 GHz -1.52 dBm nd8 26.00 dB T1 L 3.55 GHz -1.40 dBm nd8 26,00 d8
T2 1 3.5893 GHz -1.43 dBm Q factor 90.0 T2 1 3.58996 GHz -3.39 dBm Q factor 89.0
L I 4 [S JL 4 -
& =
Ref Level 30.00 GBm  Offset 20,00 OB & RBW 1 MHz RefLevel 30.00 dbm  Offset 20,00 db @ RBW 1 MHz
o att 30d8 SWT  11.4ps @ VBW 3MHz  Made Auto FFT o att 30de SWT  1l4ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] E dBm MiL1] 25.05 dbm|
— I N e e 3.6149300 GHz| y . Parv ALY ; 3.6307540 GHz
20 = S T et e 26.00 dB| 20 7 s = ..[m’\’J\ AN 26.00 dB|
04 i | By | 39.960000000 MHZ| 04 J il By 39.880000000 MHz
T a factor ! 90.5 I a factor 91.0
0 f % 0 I!
-0 | \‘ -10 ‘
20 df ,i T 20 df 7
/ . P /
IO s R LT N A P, i
40 d 40d
50 d S0 d
-6 df -60 di
CF 3.625 GHz 1001 pts Span 80.0 MHz CF 9.625 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 3.61493 GHz 24.34 dBm nd@ down 39.96 MHz M1 3.630754 GHz 25.05 dBm nd@ down 39,88 MHZ
T1 1 3.60494 GHz -1.79 dBm nd8 26.00 dB T1 L 3.60502 GHz -0.72 dBm nd8 26,00 d8
T2 1 36449 GHz -2.29 dBm Q factor 90.5 T2 1 3.6449 GHz 0.24 dBm Q factor 91.0
L I 4 [S JL 4 -
s vectrum &
Ref Level 30.00 cbm  Offset 20,00 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 20.00 & = RBW 1 MHz
o Att 30de SWT  1i4ps @ VBW 3MHz  Made Auto FFT o Att a0dE SWT  1l4ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
ML MI[1] 2.20 dbm)| 2347 dbm)
3.6827370 GHz - N 3.6880920 GHZ]
AL - ! AN
20 v e N\ 26.00 db)| 20 7 e i T 26.00 dB|
104 | B I‘, 39.880000000 MHZ| 10 4 ! B \ 39.960000000 MHZ|
[i Q factor A 92.3 ] Q factor \ 92.3
od —f ¥ 0d {- 2
-10 df 7 I\L -10 d 1' ll
204 f" e 20d
- | NP
o e I , PN LATATAS A4 .
40 df 40 de
50 d S0 d
-6 df -60 di
CF 3.6001 GHz 1001 pts Span 80.0 MHz CF 9.6001 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 3682737 GHz 22.20 dBm nd@ down 39.88 MHz M1 3.688092 GHz 23.42 dBm nd@ down 39,96 MHZ
T1 1 3.6602 GHz -3.71 dBm nd8 26.00 dB T1 L 3.66012 GHz -3.61 dBm nd8 26,00 d8
T2 1 3,70008 GHz -3.12 dBm Q factor 92.3 T2 1 3.70008 GHz -3.64 dBm Q factor 92.3
L I 4 - [S JL 4 -
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SPORTON LAB.
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Report No. : FG001212

LTE Band 48C

64QAM

Lowest Channel / 20MHz+20MHz

N/A

5 rum

&

Ref Level 30.00

dém  Offset 20,00 dBé & RBW 1 MHz

o Att 30de SWT  1i4ps @ VBW 3MHz  Made Auto FFT
SGL Count 100/100
(@ 17k Max
M) 2260 dBm
" . P A 3.5789310 GHz
= 7 v nde 26.00 dB)|
104 B 1 39.880000000 MHZ|
= T Q factor \ 89.7]
0 dom: f S’
-10 dBm T \
20 dBm “f ;
AL . ey kA / N
-40 dBm
50 dgm
-6 dBm
CF 9.5699 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 3.578931 GHz 22,68 dBm nd8 down 39,88 MHz
T1 1 3.55 GHz -2.48 dBm nd8 26.00 B
T2 1 3,58988 GHz -4.60 dBm Q factor 89.7
L L ot

Middle Channel / 20MHz+20MHz

N/A

rum

&

Ref Level 30.00 GBm  Offset 20,00 0B & RBW 1 MHz
o att 30dB SWT  11.4ps @ VBW 3MHz  Made Auto FFT
SGL Count 100/100

@ 1Pk Max
Mi[1] M1 23.18 dBm)
" " N 3.6374680 GHz
20 Pz ks N5 w7 pr i N 26.00 dB|
. { By 1 39.880000000 MHZ|
10 d i \ .
T Q factor \ 91.2|
adem: Tl N
-10 dBm i |‘
|
20 dam f
a ~ 1\ A 4\."""" SN ey
“aiyanin= = \n
-40 da3m
50 dgm
-6 dBm
CF 3.625 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 3.637468 GHz 23.18 dam nd8 down 39,88 MHz
T1 1 3.6051 GHz -2.35 dBm nd8 26.00 dB
T2 1 364498 GHz -3.63 dBm Q factor 91.2
L L ot

Highest Channel / 20MHz+20MHz

N/A

a
Ref Level 30.00 cbm  Offset 20,00 db = RBW 1 MHz
o Att 30de SWT  1i4ps @ VBW 3MHz  Made Auto FFT
SGL Count 100/100
(@ 17k Max
Ma1] 22.49 aBm
X 3.6885720 GHz|
20 d8 - AN
el B nd™ T 26.00 dB|
104 Bt | 39.880000000 MHz
- T Q factor \ 92.5
0 dom: .i‘. A
-10 dBm l
[ 1
20 dBm ‘J L
- s —_—
P Lo v A
-40 dBm
50 dgm
-6 dBm
CF 3.6001 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 3.688572 GHz 22,49 dBm nd8 down 39,88 MHz
T1 1 3.6602 GHz -2.30 dBm nd8 26.00 dB
T2 1 3,70008 GHz -3.71 dBm Q factor 92.5
L L ot
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7-3456

FAX . 886-3-328-4978
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Report No. : FG001212

Occupied Bandwidth

Mode ‘ LTE Band 48C : 99%0OBW(MHz)
QPSK

BW 5MHz+20MHz 10MHz+20MHz 15MHz+20MHz 20MHz+5MHz
Lowest CH - - - -
Middle CH - - - -
Highest CH - - - -

BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Lowest CH - - 37.64 -
Middle CH - - 38.04 -
Highest CH - - 37.56 -

Mode LTE Band 48C : 99%0BW(MHz)
16QAM

BW 5MHz+20MHz 10MHz+20MHz 15MHz+20MHz 20MHz+5MHz
Lowest CH - - - -
Middle CH - - - -
Highest CH - - - -

BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Lowest CH - - 37.48 -
Middle CH - - 37.96 -
Highest CH - - 37.96 -

Mode LTE Band 48C : 99%0BW(MHz)
64QAM

BW 5MHz+20MHz 10MHz+20MHz 15MHz+20MHz 20MHz+5MHz
Lowest CH - - - -
Middle CH - - - -
Highest CH - - - -

BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Lowest CH - - 37.64 -
Middle CH - - 37.72 -
Highest CH - - 37.80 -

TEL : 886-3-327-3456 CA MIMO2&3
FAX : 886-3-328-4978 Page Number : A48C-4 of 17
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Report No. : FG001212

LTE Band 48C

ctrum vectrum
Ref Level 30.00 cbm  Offset 20,00 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 20.00 & = RBW 1 MHz
o Att 30de SWT  1i4ps @ VBW 3MHz  Made Auto FFT o Att 30de SWT  1l4ps @ VBW 3MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
M1kl 22.42 dBm)| 4 ™M1[1] 24.08 dBm
4 PP SN 3.5798900 GHz 1 fhaa o 6760 GHz,
= 7Ol e A7 Sccmw Y 37.642357642 MHZ] @ T WY 37.482517483 MHz
104 L ! \ 104 {
! | \l |
. f | . f I
-10 df T T -10 I{ “
204 / \ 20d 1 N
W . . NS
O (V.S R A A st T ra o il il Mo VA, Fim
40 df -40 di
50 df 50 d
-6 df -60 di
CF 9.5699 GHz 1001 pts Span 80.0 MHz CF 9.5699 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 3.57989 GHz 22,42 dBm ML 3.553676 GHz 24,08 dam
T1 1 3.5512786 GHz 16.53 dBm Oce Bw 37.842357842 MHz T1 L 3.5511987 GHz 17.61 dBm Oce Bw 37.482517483 MHz
T2 1 3.588921 GHz 17.63 dam T2 1 3.5886812 GHz 16.91 dam
L I 4 [S JL 4 -
& =
Ref Level 30.00 GBm  Offset 20,00 OB & RBW 1 MHz RefLevel 30.00 dbm  Offset 20,00 db @ RBW 1 MHz
o att 30d8 SWT  11.4ps @ VBW 3MHz  Made Auto FFT o att 30de SWT  1l4ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max |
24.35 dBm) MRl 32.62 dbm|
20 T — £~ 3.6334720 GHz| 20 1 - 3.6335510 GHz|
! V7 38.041058042 MHZ| 7 ERA 7 37.962037962 MHz
10d - ! t \ 10 df i ¢
od { l 0
-0 d i‘ T -10 di
20 df L. 20 df ‘
S AT Nt -
P SR AW - . _. o i o
40 d -40d
50 df 50 d
60 d -60 di
CF 3.625 GHz 1001 pts Span 80.0 MHz CF 9.625 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 3.633472 GHz 24,35 dam ML L 3.533551 GHz 22,62 dBm
T1 1 3.6060539 GHz 19.65 dBm Oce Bw 38.041956042 MHz T1 L 3.6058991 GHz 16.09 dBm Oce Bw 37.982037962 MHZ
T2 1 3.6441009 GHz 19.52 dam T2 1 3.5438611 GHz 17.40 dam
L I 4 [S JL 4 -
s vectrum &
Ref Level 30.00 cbm  Offset 20,00 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 20.00 & = RBW 1 MHz
o Att 30de SWT  1i4ps @ VBW 3MHz  Made Auto FFT o Att 30de SWT  1l4ps @ VBW 3MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 23.08 dBm)| 23.86 dBm
- - o 3.6968890 GHZ| - T Joa 9.6756240 GHz
T TINT 7.562427562 MHz y K T i 37.962037962 MHz
10d 1 LH‘ 10d - |
od f od iL
-10 df J' -10 d }
204 20d T
PRV NN A nSond | , IO eV ¥, R AP P )
40 df -40 di
50 df 50 d
-6 df -60 di
CF 3.6001 GHz 1001 pts Span 80.0 MHz CF 9.6001 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 3.606883 GHz 23,08 dam ML 3.575624 GHz 23,85 dam
T1 1 3.6613198 GHz 17.53 dBm Oce Bw 37.562437562 MHz T1 L 3.6611589 GHz 17.60 dBm Oce Bw 37.982037962 MHZ
T2 1 3.6088812 GHz 17.09 dam T2 1 3.509121 GHz 18.07 dam
L I 4 - [S JL 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978

CA MIMO2&3
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LTE Band 48C

64QAM

Lowest Channel / 20MHz+20MHz

N/A

5 rum

&

Ref Level 30.00 dém
lo Att 30 dB
SEGL Count 100/100

Offset 20,00 d& & RBW 1 MHz
SWT  1ld4ps @ VBW 3IMHz  Mode Auto FFT

(@ 17k Max

T miL1]
X -

NI I S
A BN ARt

22.42 dBm|
i 560 GHZ|
37.642357642 MHz|

RO LA i

vy

-40 dam:

-50 dém

-60 dBm

CF 3.5699 GHz

1001 pts

Span 80.0 MHz

Marker

X-value 1 Y-value | Function |

Function Result

Type | Ref | Tre |
M1 1

TL 1
T2 1

3.574056 GHz 22.42 dBm
3,5511188 GHz 16.96 dBm Occ Bw
3.5B87611 GHzZ 16.56 dBm

37.642357642 MHz

Middle Channel / 20MHz+20MHz

N/A

rum 2
Ref Level 30.00 GBm  Offset 20,00 0B & RBW 1 MHz
jo ALt 30d8 8SWT 11.4 ps & VBW 3 MHz  Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
z mili] 22.78 dBm
. T XA . 3.6110140 GHz|
20 % - e A
H v \ i Ooc’Bwe V 37.722277722 MHz|
wd + T
I
0 dBm If
-10 dBm |‘
|
20 dem
A
e Wl .
-40 dBm
-50 dBm
-60 dBm
CF 3,625 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 3.611014 GHz 22,78 dam
TL 1 36060539 GHz 16.00 dBm Occ Bw 37.722277722 MHz
T2 1 3.6437812 GHz 16.78 dBm
L L J ot

Highest Channel / 20MHz+20MHz

N/A

&

Ref Level 30.00 dém
lo Att 30 dB
SEGL Count 100/100

Offset 20,00 d& & RBW 1 MHz
SWT  1ld4ps @ VBW 3IMHz  Mode Auto FFT

(@ 17k Max

22.01 dBm)|
3.6645960 GHz
37.802197802 MHz|

0 dBm:

10 dBm:

20 dBm

= —

-40 dam:

-50 dém

-60 dBm

CF 3.6801 GHz

1001 pts

Span 80.0 MHz

Marker

X-value 1 Y-value | Function |

Function Result

Type | Ref | Tre |
M1 1

TL 1
T2 1

3.664596 GHz 22,01 dBm
36613188 GHz 17.52 dBm Occ Bw
3.699121 GHz 17.86 dBm

37.802197802 MHz

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

Report No. : FG001212
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Report No. : FG001212

Power Density

Mode ‘ LTE Band 48C : Conducted Power Density (dBm/MHz)
QPSK

BW 5MHz+20MHz 10MHz+20MHz 15MHz+20MHz 20MHz+5MHz
Lowest CH - - - -
Middle CH - - - -
Highest CH - - - -

BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Lowest CH - - 14.56 -
Middle CH - - 14.94 -
Highest CH - - 14.00 -

16QAM

BW 5MHz+20MHz 10MHz+20MHz 15MHz+20MHz 20MHz+5MHz
Lowest CH - - - -
Middle CH - - - -
Highest CH - - - -

BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Lowest CH - - 14.63 -
Middle CH - - 15.44 -
Highest CH - - 14.83 -

64QAM

BW 5MHz+20MHz 10MHz+20MHz 15MHz+20MHz 20MHz+5MHz
Lowest CH - - - -
Middle CH - - - -
Highest CH - - - -

BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Lowest CH - - 14.37 -
Middle CH - - 14.67 -
Highest CH - - 14.32 -

TEL : 886-3-327-3456 CA MIMO2&3
FAX : 886-3-328-4978 Page Number . A48C-7 of 17
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Mode LTE Band 48C : EIRP Power Density (dBm/MHz)
QPSK

BW 5MHz+20MHz 10MHz+20MHz 15MHz+20MHz 20MHz+5MHz
Lowest CH - - - -
Middle CH - - - -
Highest CH - - - -

BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Lowest CH - - 27.76 -
Middle CH - - 28.14 -
Highest CH - - 27.2 -

16QAM

BW 5MHz+20MHz 10MHz+20MHz 15MHz+20MHz 20MHz+5MHz
Lowest CH - - - -
Middle CH - - - -
Highest CH - - - -

BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Lowest CH - - 27.83 -
Middle CH - - 28.64 -
Highest CH - - 28.03 -

64QAM

BW 5MHz+20MHz 10MHz+20MHz 15MHz+20MHz 20MHz+5MHz
Lowest CH - - - -
Middle CH - - - -
Highest CH - - - -

BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Lowest CH - - 27.57 -
Middle CH - - 27.87 -
Highest CH - - 27.52 -

Antenna Gain 13.2 dBi
Limit 37dBm / MHz
Result Pass
TEL : 886-3-327-3456 CA MIMO2&3
FAX : 886-3-328-4978 Page Number : A48C-8 of 17




SPORTON LAB.
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Report No. : FG001212

LTE Band 48C

QPSK

16QAM

Lowest Channel / 20MHz+20MHz

Lowest Channel / 20MHz+20MHz

Spectum | =

Ref Level 30.00 cbm  Offset 21,70 db = RBW 1 MHz

o Att a0de SWT 17ps @ VBW 3MHz  Mode auto FFT
SGL Count 100/100

(@ 1~m AvgPwr

Spectrum =

Ref Level 20,00 dém  Offset 21.70 db & RBW 1 MHz
ko Att a0 dE SWT
SGL Count 100/100

17 ps @ VBW 3 MHz  Mode Auto FFT

[@1Rm Avgrwr
Mi[1] 14.56 dBm Mi[1] 14.69 dém
3.578650 GHz 3.573260 GHz,
20 T 20 o
[T P ~y e N ‘p"ﬂw.. Ve YN
0 t 10 I \ \
| ‘ ! | ” l
od J 1 0 T }
10 t 10 J
o | ! . | \
, l J
-30 1 — -30d —— ]
[T R DU RS G PRV Vel o I SO PR
40 -40
50 d -0 d
60 df 60 df
CF 3.5699 021 1001 pts Span 120.0 MHz CF 8.5699 Giz 1001 pts Span 120.0 MHz
L JL J I wve L JU J I ve

Middle Channel / 20MHz+20MHz

Middle Channel / 20MHz+20MHz

Spectum | =

Ref Level 30.00 cBm  Offset 21,70 0B & RBW 1 MHz

o att a0ds BWT 17 ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100

[@1°m avgPur

Spectrum l“%}
RefLevel 30,00 Bm  Offset 21,70 db & RBW 1MHz

e att a0de SWT

SGL Count_100/100

[e37m avgrwr

17 ps @ VBW 3 MHz  Mode Auto FFT

m1[1] 14.94 dBm)|
3.608220 GHz

i T
R R e

CF 3.625 GHz
——

1001 pts Span 120.0 Wiz

L JL

m1[1] 15.44 dBm)|
636870 GHz]

20

A e | e
0 [ ||

| |
o | l

7 =

A S P U oy RV PN P N
-40

-0 d

60 df

CF 8.625 GH 1001 pt Span 120.0 Mri

iz s an z
) we

\ i J L

Highest Channel / 20MHz+20MHz

Highest Channel / 20MHz+20MHz

Spectrum s Spectrum &
Ref Level 30.00 dBm  OFfset 21,70 db = RAW 1 MHz Ref Level 30,00 dbm  OFfset 21,70 db = RBW 1 MHz
o At odE SWT 17ps @ VBW 3MHz  Mode auto FFT o Att a0de SWT 17ps @ VBW 3MHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Fm AvgPwr [0 37m AvgPwr
Mi[1] 14.00 dBm Mi[1] 14.89 dBm
3.685130 GHz 3.664880 GHz,
20 20 o
X, -
P ~ it AVt ] e It
10 10
i | ‘l |
od ‘i i 0 f \‘
10 t 10 t
0 ,‘ \I I J\ ‘I
30 d - = -30d =
L e i SERUNS S N P R el DY, W
40 -40
50 d -0 d
60 df -60 o
CERTITIIE 1001 pts Span 120.0 Wiz CE3.6001 CHe 1001 pts Span 120,0 Mriz
L JL J WINnn e ) w8

\ JU J L
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LTE Band 48C
64QAM
Lowest Channel / 20MHz+20MHz N/A

Ref Level 30.00 cbm  Offset 21,70 db = RBW 1 MHz

o Att a0de SWT 17ps @ VBW 3MHz  Mode auto FFT
SGL Count 100/100

(@ 1~m AvgPwr

Mi[1] 14.97 dBm
3.581650 GHz
20

. ~ . S
pome e, | e

f ui =

!
0den t t

-10 dBm: t

20 dom ! \

-20 dam I

40 dBm

-50 dam

-60 dam

CF 3.5699 GHz 1001 pts Span 120.0 MHz
— — S| L

Middle Channel / 20MHz+20MHz N/A

Ref Level 30.00 dBm  Offset 21.70 dB & RBW 1MHz

o att 30de SWT 17 ps @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100

[@1Rm AvgPwr

m1[1] 14.67 dBm)|
3.616370 GHz
20

o e | |

-10 dem '

-20 dBm \

-20 dam

40 dBm

NN

-50 dam

-60 dam

CF 3.625 GHz 1001 pts Span 120.0 MHz
S—— —

Highest Channel / 20MHz+20MHz N/A

Ref Level 30.00 cbm  Offset 21,70 db = RBW 1 MHz

o Att a0de SWT 17ps @ VBW 3MHz  Mode auto FFT
SGL Count 100/100

(@ 1~m AvgPwr

Mi[1] 14.92 dBm
3.692330 GHz
20

NS S

J i \

e | !

.J |

-30 dam ‘Ir- =
e AV Ceai o

40 dBm

-50 dam

-60 dam

CF 3.6801 GHz
S—

1001 pts Span 120.0 MHz
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Conducted Band Edge
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LTE Band 48C / 20MHz+20MHz

QPSK

Lowest Band Edge / Full RB

Channel Power -40.95dBm<-40dBm(Pass)

Spectrum

Ref Level 25.00 dam  Offset 21.70 dB Mode Auto Sweep

SGL Count_100,/100

[@1 AvgPwr

20 d

10 d

——
|

-50 dBm

-60 dBm

-70 dém

Start 3.5 GHz 1508 pts Slop 3.64 GHz

Spurious Emissions.

Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
3.500 GHz 30 GHz 1.000 MHz 3.5254D GHz 38,62 dbm 200,00 dB
3.530 GHz 540 CHz 1.000 MHz 3.53975 GHz -37.62 dBm -200.00 de.
3.540 GHz 1545 GHz 1,000 MHz 3.54896 GHz -34.14 dBm -200.00 dB
3.540 GHz 550 CHz £00.000 kHz 3.55000 GHz -28.17 dBm -200.00 dB,
3.550 GHz 530 GHz 100,000 kHz 3.57125 GHz 3.97 dém -200.00 dB
3.590 GHz 591 GHz £00.000 kHz 3.59001 GHz -30,96 dBm -200.00 dB.
3.581 GHz 3.600 GHz 1,000 MHz 3.59104 GHz -35,20 dBm -200.00 dB
3.600 GHz 3.640 GHz 1,000 MHz 3.60020 GHz -39.31 dBm 200.00 dB
2 ia
L JL J

Spectrum

’E]

Ref Level
o Att

SGL Count 100/100
® 1fm AvgPwr

.00 dém
20 dB @ SWT

Offset 21.70 d® & RBW 10 kHz
100 ms @ VBW 30 kHz

Mode Autc Sweep
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0 e

-10 dBm

-20 dam

30 dBm

-40 dam

50 dBm

CF 3.5254 GHz

691 pts

Spon 2.04 MHz

*hannel Powier

Bandwidth 1.00 MHz

Power -40.95 dBm

Tx Total -40.95 dBm

-

L L

Ready

Middle Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 25.00 dam  Offset 21.70 d8 Mode auto Sweep
SGL Count 100/100
heck PARS
SPURIOUS_|LINE_ABS pAFS
[
[INE_ABS, I
-40 dBm == i S o=
40 der i N p—
-50 dam
-60 dam:
-70 dém
Start 3.5 GHz 1807 pts Stop 3.72 GHz
Spurlous Emissions
Rangelow | RangeUp | RBW | Freguenc |  Powerabs |
3.530 GHz 3.590 GHz 1.000 MHz 3.58985 GHz -309.57 dBm
3.500 GHz 599 GHz 1,000 MHz 3.59887 GHz -37.34 diém
3.5099 GHz 600 GH2 £00.000 kHz 3.59999 GHz -39.60 dBm
3.600 GHz 650 GHz 100,000 kHz 3.64353 GHz 3.90 dBm
3.650 GHz 651 GH2 500.000 kHz 3.65040 GHz -38.04 dBm
3.651 GHz 660 GHz 1,000 MHz 3.65122 GHz -36.11 dBm
3.660 GHZ 3.720 GHz 1.000 MHZ 3.66015 GHz -39, 10 dBm
~r
L JU J L

Spectrum

SEGL Count 100/100

Ref Level 25.00 dém

Offset 21.70 d& Mode Sweep
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Start 3.61 GHz 1508 pts Stop 3.75 GHz
Spurious Emissions
Range Low | Range Up | REW 1 Frequency | Power Abs | ALimit |
3610 GHz 1,000 MHz 364941 GHz 36,48 dem 200,00 dbs
3,650 GHz 1.000 MHz 3.65896 GHz -33.05 dém -200,00 d&
3,658 GHz 500.000 kHz 366000 GHz -30.19 dém 200,00 d&
3,660 GHz 100.000 kHz 3.68140 G 3.86 dBm -200.00 d
3,700 GHz 500.000 kHz 370001 -27.29 dem 200,00 d&
2,701 GHz 1,000 MHZ 3.70104 GHz -32.00 dem -200,00 d&
3,710 GHz 1,000 MHz 371025 GHz -37.17 dém 200,00 d&
3,720 GHz 1,000 MHz 3.72045 GHz -39.75 dBm -200.00 dB
—
L JL J

Channel Power -40.41dBm<-40dBm(Pass)

N/A

Spectrum

Ref Lavel 30.00 cbm
o Att 20dB @ SWT
SGL Count 100/100
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100 ms @ VBW 30 kHz
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—

-
L )il ] Ready u (] i

691 pts Span 2.04 MHz

Power -40.41 dBm
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LTE Band 48C / 20MHz+20MHz

16QAM

Lowest Band Edge / Full RB

Channel Power -40.36dBm<-40dBm(Pass)

Spectrum

Ref Level 25.00 dam  Offset 21.70 dB Mode Auto Sweep

SGL Count_100,/100
[@1 AvgPwr
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0dn A it | (e e
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40 dBm= P
-50 dBm
-60 dBm
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Start 3.5 GHz 1508 pts Slop 3.64 GHz
Spurious Emissions.
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
3.500 GHz 30 GHz 1.000 MHz 3.52361 GHz 38,53 dbm 200,00 dB
3.530 GHz 540 CHz 1.000 MHz 3.53906 GHz -37.10 dBm -200.00 de.
3.540 GHz 1545 GHz 1,000 MHz 3.54896 GHz -34,33 dBm -200.00 dB
3.540 GHz 550 CHz £00.000 kHz 3.54994 GHz -28 .68 dBm -200.00 dB,
3.550 GHz 530 GHz 100,000 kHz 3.57754 GHz 5.62 dbm -200.00 dB
3.590 GHz 591 GHz £00.000 kHz 3.59000 GHz -30,37 dBm -200.00 dB.
3.581 GHz 3.600 GHz 1,000 MHz 3.59104 GHz -33,54 dBm -200.00 dB
3.600 GHz 3.640 GHz 1,000 MHz 3.60020 GHz -37,53 dBm 200.00 dB
-
L JL J

Spectrum b
Ref Level 30.00 Gem  OFfset 21.70 08 @ RBW 10 kHz
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Spectrum
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3.530 GHz 3.590 GHz 1.000 MHz 3.58985 GHz -38.00 dBm
3.500 GHz 599 GHz 1,000 MHz 3.59869 GHz -37.25 dém
3.5099 GHz 600 GH2 £00.000 kHz 3.59999 GHz -30.37 dBm
3.600 GHz 650 GHz 100,000 kHz 3.63264 GHz 5.62 dBm
3.650 GHz 651 GH2 500.000 kHz 3.65038 GHz -37.54 dBm
3.651 GHz 660 GHz 1,000 MHz 3.65167 GHz -35.03 dem
3.660 GHZ 3.720 GHz 1.000 MHZ 3.66015 GHz -38.16 dBm
~r
( JU J u

Spectrum
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3610 GHz 1,000 MHz 364841 -36.42 dem 200,00 dbs
3,650 GHz 1.000 MHz 3.65887 -32.63 deém -200,00 d&
3,658 GHz 500.000 kHz 365995 -30.63 dém 200,00 d&
3,660 GHz 100.000 kHz 3.68774 G 5.58 dem -200.00 d
3,700 GHz 500.000 kHz 370000 -26.09 dém 200,00 d&
2,701 GHz 1,000 MHZ 3.70104 GHz -32.16 dem -200,00 d&
3,710 GHz 1,000 MHz 371025 GHz -35.75 dém 200,00 d&
3,720 GHz 1,000 MH2 3.72045 GHz -39.42 dim -200.00 dB
—
L JL J

Channel Power -40.39dBm<-40dBm(Pass)

N/A

Spectrum

RefLavel 30.00 dbm  Offset 21,70 dB e RBW 10 kHz

o Att 20dE @ SWT 100 ms @ VBW 30 kHz
SGL Count 100/100

@ 18m AvgPur

Mode Auto Sweep

20

0 dés

-10 dBm:

-20 dem

-30 dBm

-40 dBm

-50 dBm

-l

i e T e P e

CF 3.7205 GHz 691 pts Span 2.04 MHz

*hannel Power

Bandwidth 1.00 MHz Power -40.39 dBm Tx Total -40.39 dBm
—

U Ready [

L JL

&
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG001212

LTE Band 48C / 20MHz+20MHz

64QAM

Lowest Band Edge / Full RB

Middle Band Edge / Full RB

Spectrum

Ref Level 25.00 dam
SGL Count_100,/100

Offset 21.70 d& Mode Auto Sweep

20 dbipil Gheck A
Line _$PURIOUS_LINE_ABS PARS
10 d
0 da e ‘l
| [
LINE_£BS, -
-50
-60
=70 dBm
Start 3.5 GHz 1508 pts Stop 3.64 GHz
Spurious Emissions.
Range Low | RangeUp | RBW | Frequenc: Power Abs | [|
3.500 GHz 3.530 GHz 1.000 MHz 3.52480 GHz 40,04 dBm
3.530 GHz 540 CHz 1.000 MHz 3.53817 GHz -37,72 dBm
3.540 GHz 3.545 GHz 1,000 MHz 3.54896 GHz -34.74 dBm
3.540 GHz 3.550 GHz £00.000 kHz 3.54999 GHz -20,53 dém
3.550 GHz 3.580 GHz 100,000 kHz 3.58843 GHz 4.17 dbm
3.590 GHz 3.501 GHz £00.000 kHz 3.59005 GHz -20,39 dBm
3.581 GHz 3.600 GHz 1,000 MHz 3.59104 GHz 34,67 dBm
3.600 GHz 3.640 GHz 1,000 MHz 3.60020 GHz -37,63 dBm
L JL J

Spectrum

Ref Level 25.00 dam
SGL Count 100/100

Offset 21.70 d& Mode Auto Sweep

(@1 svgPwr
20 gbifil §heck
“Line _$PURIOUS_| INE_ABS,
10 dBm:
o
[
5_LINE_ABS,
a0 L | i — _
B E—— | J — —

50 d

<60 df

7o d

Start 3.53 GHz 1807 pts Stop 3.72 GHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | ALimit |
3.530 GHz 00 GHz 1.000 MHz 3.58985 GHz -38.97 dBm -13.97 d&
3,590 GHz 3.590 GHz 1,000 MHz 3.59887 GHz -37.50 dém 24,50 dB
3,599 GHz 3.600 GH2 S00.000 kHz 3.59934 GH2 -30.57 dBm -26.57 dB
3,600 GHz 3.650 GHz 100.000 kHz 3.64353 GHz 4.23 dBm -25.77 dB
32,650 GHz 500.000 kHz 3.65002 GHz -37.55 dBm -24.55 dB
3,651 GHz 1,000 MHz 365122 GHz -35.02 dém -22.02 dB
3,660 GHz 1,000 MHz 366015 GHz -39.07 dém -14.07 dB
L L J o

Highest Band Edge / Full RB

Channel Power -40.28dBm<-40dBm(Pass)

Spectrum

Ref Level 25.00 dam  Offset 21.70 d&

SGL Count 100/100

Mode Sweep

[@1 cvapwr
20 d
104d
0 e ‘
10 ‘|
20 di |
30 di / b
| | —
=40 dBm——
-50
-60
-70 dém
Start 3.61 GHz 1508 pts Stop 3.75 GHz
Spurious Emissions.
Range Low | RangeUp | RBW | Power Abs | ALimit [|
3.610 GHz 3.650 GHz 1.000 MHz 3.64743 GHz 36,43 dBm 200,00 dB
3.650 GHz 3.650 GHz 1.000 MHz 3.65896 GHz -33,17 dBm -200.00 de.
3.659 GHz 3.660 GHz 500,000 kHz 3.66000 GHz -31.42 dBm -200.00 dB
3.660 GHz 3.700 GHz 100,000 kHz 3.60863 GHz 4.06 dBm -200.00 dB,
3.700 GHz 3.701 GHz 500,000 kHz 3.70004 GHz -27.51 dém -200.00 db
3.701 GHz 3.710 GHz 1,000 MHZ 3.70104 GHz -31,43 dBm -200.00 dB.
3.710 GHz 3.720 GHz 1,000 MHz 3.71045 GHz -35,46 dBm -200.00 db
3.720 GHz 3.750 GHz 1.000 MHz 3.72134 GHz -39.64 dBm -200.00 dB
L JU J L1 o

Spect;

m %
Ref Level 30.00 GBm  Offset 21,70 08 w RBW 10 kHz
o att 20dB @ SWT 100 ms @ VBW 30 kHz
SGL Count 100/100

@1Rm AvgPwr

Mode Auto Sweep

20

Birs

CF 3.72134 GHz
*hannel Powier

Bandwidth 1.00 MHz

691 pts Spon 2.04 MHz

Power -40.28 dBm Tx Total -40.28 dBm

L )i J Ready

TEL : 886-3-327-3456
FAX . 886-3-328-4978

CAMIMO2&3

Page Number 1 A48C-14 of 17




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG001212

Conducted Spurious Emission

LTE Band 48C / 20MHz+20MHz

QPSK

Lowest Channel / FullRB

Middle Channel / FullRB

(%]

Ref Level 0.00 dBm
SGL Count 100/100

Offset 21.70 dB

Mode Auto Sweep

Ref Level 0,00 dBm
SGL Count 100/100

Offset 21.70 dB

Mode Auto Sweep

@1 Avgrwr
Limit Gheck PABS heck PARS
10 dire ; nURIoUS FINE ABS .
20dB
-30 dBm
40 dne
SPURIOUS_LINE ABS_ . T e
Al M\-.. M A B o ) FIEY, FRYY s, oA o, st ss e
Start 30.0 MHz 77009 pts Stop 38.0 GHz
Spurious Emissions Start 30.0 MHz 77008 pts Stop 38.0 GHz
Rangelow | RangeUp | RBW | Frequency | Power Abs | ALimit Spurious Emissions
30.000 MHz 1,000 GHz 1.000 MHz 982.30635 MHz 52,01 dBm ~12.01 dB Rangelow | RangeUp | RBW | Frequency | Powerabs | alimit |
1.000 GHz 3.000 GHz 1.000 MHz 2.97926 GHz -50.45 dBm -10.45 dB 30.000 MHz 1,000 GHz 1.000 MHz 957.09895 MHz -52.48 dBm -12.48 dB
3.000 GHz 3.500 GHz 1.000 MHz 3.49975 GHz -43.83 dBm -3.83 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.97276 GHz -51.01 dBm -11.01 dB
3.640 GHz 3,720 GHz 1.000 MHz 3.64140 GHz -44,28 dBm -19.28 dB 3.000 GHz 3,530 GHz 1.000 MHz 3.38419 GHz -47.15 dBm -7.15 dB
3.720 GHz 7.000 GHz 1.000 MHz 6.92481 GHz -46.46 dBm -6.46 dBb 3.720 GHz 7.000 GHz 1.000 MHz 6.87749 GHz -46.57 dBm -6.57 dB
7.000 GHz 14.000 GHz 1.000 MHz 10.73348 GHz -49.40 dBm -9.40 dB 7.000 GHz 14,000 GHz 1.000 MHz 7.23023 GHz -49,26 dBm -9.26 dB
14.000 GHz 22,000 GHz 1.000 MHz 17.60102 GHz -46.41 dBm -6.41 dB 14,000 GHz 22,000 GHz 1.000 MHz 15.85513 GHz -46.47 dém -6.47 dB
22.000 GHz 30.000 GHz 1.000 MHz 29.97825 GHz -47.69 dBm -7.69 dB 22.000 GHz 30.000 GHz 1.000 MHz 29.49978 GHz -47.69 dBm -7.69 dB
30.000 GHz 38.000 GHz 1.000 MHz 37.28079 GHz -45.88 dBm -5.88 dB 30.000 GHz 38.000 GHz 1.000 MHz 37.29579 GHz -46.02 dBm -6.02 d&
hid bl
L JL J [ L J{ J

Highest Channel / FullRB

N/A

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 21.70 dB

Mode Auto Sweep

@1 AvgPwr
Limit heck PAES
|
S_LINE_ABS
_LINE_ABS " A Aot
-70 dBm
-80 de
-90 dBm
Start 30.0 MHz 78009 pts Stop 38.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 997.33383 MHz -52.42 dBm -12.42 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.89575 GHz -50.92 dbm -10.92 dB
3.000 GHz 3.530 GHz 1.000 MHz 3.36088 GHz -47.88 dBm -7.88 dB
3.530 GHz 3,610 GHz 1.000 MHz 3.60932 GHz -44,19 dBm -19.19 dB
3.750 GHz 7.000 GHz 1.000 MHz 3.75023 GHz -46.08 dBm -6.08 dB
7.000 GHz 14.000 GHz 1.000 MHz 11.27444 GHz -49.86 dBm -9.86 dB
14.000 GHz 22,000 GHz 1.000 MHz 15.87413 GHz -46.35 dBm -6.35 dB
22.000 GHz 30.000 GHz 1.000 MHz 29.49778 GHz -47.70 dBm -7.70 dBé
30.000 GHz 38.000 GHz 1.000 MHz 37.30829 GHz -45.87 dBm -5.87 dB
hid
\ ) ) T o
B .M 2020
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ssamonias. FCC RADIO TEST REPORT Report No. : FG001212

LTE Band 48C / 20MHz+20MHz
16QAM
Lowest Channel / FullRB Middle Channel / FullRB

&

Ref Level 0.00 dém  Offset 21.70 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 21,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
i heck PARS Limit heck PARS
i 55 -10 dBe JATITLPaTar e BE ¥ >
-20 dBm
1 -30 dBm
SpNELRS e vt |[EFTRIO0E CTNE_28E
Al AL A s L} = d- Y M_U.. PIr P "y prumart el
60 dB ™
-70 dBm
-70 dBm
-80 de
-80 dBm
-90 dBm
-90 dBm
Start 30.0 MHz 77009 pts Stop 38.0 GHz
Spurious Emissions Start 30.0 MHz 77008 pts Stop 38.0 GHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Spurious Emissions
30.000 MHz 1.000 GHz 1.000 MHz 912.50125 MHz -52.36 dBm -12.36 dB Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit |
1.000 GHz 3.000 GHz 1.000 MHz 2.96626 GHz -50.76 dBm -10.76 dB 30.000 MHz 1.000 GHz 1.000 MHz 929.45777 MHz -52.33 dBm -12.33 dB
3.000 GHz 3.500 GHz 1.000 MHz 3.49975 GHz -43.83 dBm -3.83 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.99575 GHz -50.65 dBm -10.65 dB
3.640 GHz 3,720 GHz 1.000 MHz 3.64044 GHz -44.82 dBm -19.82 dB 3.000 GHz 3,530 GHz 1.000 MHz 3.37836 GHz -46.,98 dBm -6,98 dB
3.720 GHz 7.000 GHz 1.000 MHz 6.90185 GHz -46.68 dBm -6.68 dB 3.720 GHz 7,000 GHz 1.000 MHz 6.91731 GHz -46.53 dBm -6.53 dB
7.000 GHz 14.000 GHz 1.000 MHz 10.73348 GHz -49.82 dBm -9.82 dB 7.000 GHz 14,000 GHz 1.000 MHz 10.84398 GHz -49.,80 dBm -2.680 d&
14.000 GHz 22,000 GHz 1.000 MHz 15.85963 GHz -46.16 dBm -6.16 dB 14.000 GHz 22,000 GHz 1.000 MHz 15.86413 GHz -46.22 dBm -6.22 dB
22.000 GHz 30.000 GHz 1.000 MHz 28.69033 GHz -47.68 dBm -7.68 dB 22,000 GHz 30,000 GHz 1.000 MHz 2044478 GHz -47.53 dBm -7.63 dB
30.000 GHz 38.000 GHz 1.000 MHz 37.27530 GHz -45.94 dBm -5.94 db 30.000 GHz 38.000 GHz 1.000 MHz 37.25080 GHz -46.03 dBm -6.03 dB
hid bl
L L ) L JL J

Highest Channel / FullRB N/A

Ref Level 0.00 dBm Offset 21.70 dB Mode Auto Sweep
SGL Count 100/100

Limit Gheck PAES

-30 dBr i-

P

SPURIOUS_LINE_ABS_
A ot PIvS, Ty n, ]
[ e
Start 30.0 MHz 78009 pts Stop 38.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 942.55622 MHz -52.19 dBm -12.19 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.98225 GHz -50.71 dBm -10.71 dB
3.000 GHz 3.530 GHz 1.000 MHz 3.37280 GHz -47.45 dBm -7.45 dB
3.530 GHz 3,610 GHz 1.000 MHz 3.60988 GHz -42.,96 dBm -17.96 dB
3.750 GHz 7.000 GHz 1.000 MHz 3.75023 GHz -45.05 dBm -5.05 dB
7.000 GHz 14.000 GHz 1.000 MHz 11.24205 GHz -49.73 dBm -9.73 dB
14.000 GHz 22,000 GHz 1.000 MHz 15.87113 GHz -46.18 dBm -6.16 dB
22.000 GHz 30.000 GHz 1.000 MHz 28.74233 GHz -47.75 dBm -7.75 dB
30.000 GHz 38.000 GHz 1.000 MHz 37.24030 GHz -46.07 dBm -6.07 dB
( It ] [ [
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG001212

LTE Band 48C / 20MHz+20MHz

64QAM

Lowest Channel / FullRB

Middle Channel / FullRB

&

oo )

Ref Level 0.00 dBm Offset 21.70 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 21.70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
i heck PABS Limit Gheck PARS
10 dEmE—pauRIons buue ape nak
-20 dBm
L =30 dBm
SLINE_285 Attt ;FL‘:ELL S_LINE_ABS
Al " I A P | el U - PR e
' [Le e,
-60 dB
-70 dBm
-70 dBm
-80 dB
-80 dBm
-90 dBm
-90 dBm
Start 30.0 MHz 77009 pts Stop 38.0 GHz
Spurious Emissions Start 30.0 MHz 77008 pts Stop 38.0 GHz
Rangelow | RangeUp | RBW | Frequency |___Power Abs ALimit Spurious Emissions
30.000 MHz 1,000 GHz 1.000 MHz 934,80010 MHz 52,46 dBm 12,46 dB Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit
1.000 GHz 3.000 GHz 1.000 MHz 2.94426 GHz -50.92 dBm -10.92 dB 30.000 MHz 1,000 GHz 1.000 MHz 986.66917 MHz -52.35 dBm -12,35 dB
3.000 GHz 3.500 GHz 1.000 MHz 3.49925 GHz -43.66 dBm -3.66 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99925 GHz -50.89 dBm -10.89 dB
3.640 GHz 3,720 GHz 1.000 MHz 3.642306 GHz -44.88 dBm -19.88 dB 3.000 GHz 3,530 GHz 1.000 MHz 3.36194 GHz -46.90 dBm -6,90 d&
3.720 GHz 7.000 GHz 1.000 MHz 6.899742 GHz -46.47 dBm -6.47 dB 3.720 GHz 7.000 GHz 1.000 MHz 6.90841 GHz -46.41 dBm -6.41 dB
7.000 GHz 14.000 GHz 1.000 MHz 11.27844 GHz -49.84 dBm -9.84 dB 7.000 GHz 14,000 GHz 1.000 MHz 7.24973 GHz -49,66 dBm -9.66 dB
14.000 GHz 22,000 GHz 1.000 MHz 15.85363 GHz -46.20 dBm -6.20 dB 14,000 GHz 22,000 GHz 1.000 MHz 15.87563 GHz -46.29 dém -6.29 dB
22.000 GHz 30.000 GHz 1.000 MHz 28.73583 GHz -47.63 dBm -7.63 dB 22.000 GHz 30.000 GHz 1.000 MHz 29.98375 GHz -47.60 dBm -7.60 dB
30.000 GHz 38.000 GHz 1.000 MHz 37.22630 GHz -45.99 dBm -5.99 dB 30.000 GHz 38.000 GHz 1.000 MHz 37.29879 GHz -45.97 dBm -5.97 d&
hid bl
L JL ) L JL J

Highest Channel / FullRB

N/A

Ref Level 0.00 dBm
SGL Count 100/100

Offset 21.70 dB Mode Auto Sweep

heck PABS
Pr
. LINE_ABS_
| mansd IS ST A Arenid
o Mo
Start 30.0 MHz 78009 pts Stop 38.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 984.73013 MHz -52,33 dBm -12.33 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.85776 GHz -50.78 dBm -10.78 dB
3.000 GHz 3.530 GHz 1.000 MHz 3.43293 GHz -47.49 dBm -7.49 dB
3.530 GHz 3,610 GHz 1.000 MHz 3.60932 GHz -43.64 dBm -18.64 dB
3.750 GHz 7.000 GHz 1.000 MHz 3.75070 GHz -45.43 dBm -5.43 dB
7.000 GHz 14.000 GHz 1.000 MHz 7.36622 GHz -49.88 dBm -9.88 dB
14.000 GHz 22,000 GHz 1.000 MHz 15.86513 GHz -46.34 dBm -6.34 dB
22.000 GHz 30.000 GHz 1.000 MHz 29.45578 GHz -47.81 dBm -7.81 dB
30.000 GHz 38.000 GHz 1.000 MHz 37.27080 GHz -45.92 dBm -5.92 dB
( It ] [ [
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LTE Band 48C <MIMO 2TX Port 2 & 4>

26dB Bandwidth

Mode ‘ LTE Band 48C : 26dB BW(MHz)
QPSK

BW 5MHz+20MHz 10MHz+20MHz 15MHz+20MHz 20MHz+5MHz
Lowest CH - - - -
Middle CH - - - -
Highest CH - - - -

BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Lowest CH - - 39.96 -
Middle CH - - 39.96 -
Highest CH - - 39.80 -

Mode LTE Band 48C : 26dB BW(MHz)
16QAM

BW 5MHz+20MHz 10MHz+20MHz 15MHz+20MHz 20MHz+5MHz
Lowest CH - - - -
Middle CH - - - -
Highest CH - - - -

BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Lowest CH - - 39.96 -
Middle CH - - 40.04 -
Highest CH - - 40.04 -

Mode LTE Band 48C : 26dB BW(MHz)
64QAM

BW 5MHz+20MHz 10MHz+20MHz 15MHz+20MHz 20MHz+5MHz
Lowest CH - - - -
Middle CH - - - -
Highest CH - - - -

BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Lowest CH - - 40.04 -
Middle CH - - 39.80 -
Highest CH - - 39.80 -
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